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TEST REPORT
FCC Part 15 Subpart B,

FCC Part 90 - Private Land Mobile Services

Report Reference No. ....................:

20.01.22105-1

Report Revision History. ...............: Rev. 0

Compiled by (+ signature)................. Jack Qin W
Approved by (+ signature)................. Zara Vali ;M Vals
Date of iSSUE ......cccuveiiiiiiieiiiie el 2024-03-21

Total number of pages..........cccceeee.n. 72

FCC Site Registration No.: 721268

IC Site Registration No.: 5970A-2

Testing Laboratory........................:

LabTest Certification Inc.

AdAreSsS......oeoeeieiiieeeeeeeeee e

Unit 3128-20800 Westminster HWY, Richmond, B.C.
V6V 2W3 Canada

Applicant’s name

Avari Wireless Inc.

AdAreSsS......oeoeeieiiieeeeeeeeee e

1400 112th Ave SE, Ste 100 Bellevue, WA 98004

Manufacture's Name

Avari Wireless Inc.

Address

1400 112th Ave SE, Ste 100 Bellevue, WA 98004

Test specification:

Standards..........cooeeeiiiiiieeeel

» FCC Part 15 Radio Frequency Devices, Subpart B - Unintentional
Radiators - Class B

> FCC Part 90 Private Land Mobile Radio Services

Test procedure.........ccccccumviiiieennennnl

> KDB 935210 D05 Indus Booster Basic Meas v01r04
> ANSI/TIA-603- E-2016
> ANSI C63.4:2014

Test item description:

Trade Mark..........cccocevereeeieieienn AMU37™

Model/Type reference..........cc........... AMU37-2-PS-FB-21-3N-A0-1/2
Serial Number..........ccoooevvenieie 10911215E01BD2001

L O O | TR 2BA6EAMU372PSFB21A
Possible test case verdicts:

- test case does not apply to the test N/A

ObJECE oo
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- test object does meet the requwem(_ent P (Pass)
- test object does not meet the F (Fail)
requiremMent........ccccceeeeeeeeeinieiieeicnnn
Revision History
Revision Date Reason For Change Author
0 2024-03-21 Initial Jack Qin

Test Conditions

General

Conditions........... :

Measurement

uncertainties ....... :

Environmental
reference

conditions............ :

—_

. This report is only referred to the item that has undergone the test.

2. This report does not constitute or imply on its own an approval of the product by the
Certification Bodies or Competent Authorities.

3. This document is only valid if complete; no partial reproduction can be made without previous
written permission of LabTest.

4. This test report cannot be used partially or in full for publicity and/or promotional purposes

without previous written permission of LabTest.

For all measurements where guidance for the calculation of the instrumentation uncertainty of a
measurement is specified in CISPR 16-4-2/EN55016-4-2, IEC/EN 61000-4 series or a product
standard, the measurement instrumentation uncertainty has been calculated and applied in
accordance with these standards.

Uncertainties have been calculated according to the LabTest internal document, DCN. The reported
expanded uncertainties are based on a standard uncertainty multiplied by a coverage factor of k=2,
providing a level of confidence of approximately 95%

Refer to the Annex 1 for further information.

The climatic conditions during the tests are within the limits specified by the manufacturer for the
operation of the EUT and the test equipment.
The climatic conditions during the tests were within the following limits:

Temperature Humidity Atmospheric pressure
15°C-35°C 30 % - 60 % 86 kPa — 106 kPa

If explicitly required in the basic standard or applied product standard the climatic values are
recorded and documented separately in this test report.
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Device Under Test Description

Client: Avari Wireless Inc.
Report No.: 20.01.22105-1
Revision No.: 0

Application for ... :

PS 800/150 Air Master Unit, Dual Band Medium Power DAS

Passing Transmit Frequency ..................... :

851 MHz — 869 MHz
152 MHz — 174 MHz

Operating Transmit Frequency

FCC e :

851 MHz — 861 MHz

150.8 MHz — 156.2475 MHz
157.1875 MHz — 161.575 MHz
161.775 MHz — 161.9625 MHz
162. 0375 MHz — 173.4 MHz

Passing Receive Frequency ............ccoc......

806 MHz — 824 MHz
152 MHz — 174 MHz

Operating Receive Frequency

806 MHz — 817 MHz

150.8 MHz — 156.2475 MHz
157.1875 MHz — 161.575 MHz
161.775 MHz — 161.9625 MHz
162. 0375 MHz — 173.4 MHz

Number of Channels ...........ccoeeeiiiiiinenen. :

Up to 64 channels

Rated RF Output (€.i.r.p.).eceeeeiiiiiieieeiiie, :

37 dBm

Modulation Type ....covevveeveeeeeiiiiiiiiiiiees :

P25 Phase | C4FM, CQPSK; P25 Phase Il HDQPSK on full band of Band
800 and Band 150

FM on Band 800 between 851 MHz — 869 MHz only;

Equipment mobility ............coooeiiiiiiis . |Fixed
Operating condition..........ccccccceiiiiieiiiienene : |-40to +50 °C
Mass of equipment (g) .....ccoeerviiiiieeeeiniinn. 1 |<27,700g
Dimensions (W X D X H) 410 mm X 230 mm X 696 mm
Supply Voltage: 48V DC 56 Amps
If DC Power: ___Internal Power Supply
_N_ External Power Supply
__ Battery
O Nickel Cadmium
[J Alkaline
[ Nickel-Metal Hydride
0J Lithium-lon
O Other
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Program details

Testing Facility by procedure:

X Radiated Measurement LabTest Certification Inc.
Testing location/ address ...................... : Unit 3128-20800 Westminster HWY, Richmond, B.C.
V6V 2W3 Canada
X Conducted Measurement: LabTest Certification Inc.
Testing location/ address ...................... : Unit 3128-20800 Westminster HWY, Richmond, B.C.
V6V 2W3 Canada
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Description of Equipment Under Test (EUT) and Variant Models

Description:

The AMU37 800PS/150 PS is a dual-band off-air fed host unit. The AMU37 PS accepts DL analog RF signals from off-
air donor antenna and transmits UL RF signal back to macro tower at 5 W maximum. The dual-band unit supports two
bands in a type 2 sealed chassis door. On the downlink path the AMU37 PS translates analog RF content into a digital
data stream, and then transports the data stream to remote units on one to eight optical links, each operating at 10 Gbps.
Because radio signal is processed and combined in the digital domain, no passive intermodulation (PIM) is introduced.
On the UL path the AMU37 PS does the reverse. It receives data stream from the remotes, which are then converted
back to analog RF. The signal is filtered and amplified to a composite power of 5 W maximum, and then delivered back
to the macro tower through outdoor directional antenna.

The AMU37 PS also supports 1 Gbps Ethernet backhaul for transporting the data from IP devices such as security
cameras and Wi-Fi access points located close to remote units.

The intentional transmitter only exists in the uplink path and hence the EMC tests in this report is dedicated to the uplink
emission.

To build up a complete signal booster system, the AMU37 remote unit was connected as the Auxiliary device. The signal
was injected and ejected via coaxial cables.

EUT picture:

Variant Models:

The following variant models were not tested as part of this evaluation but have been identified by the manufacturer as
being electrically identical models, depopulated models, or with reasonable similarity to the model(s) tested. LabTest
does not make any claims of compliance for samples or variants which were not tested.

The variant models of AMU37-2-PS-FB-21-3N-A0-1/2 are listed as follows:

Dual-Band models:
1. AMU33-2-PS-FB-21-3N-A0-1/2

Single Band models
1. AMU37-1-PS-F-21-2N-A0-1/2
2. AMU37-1-PS-B-21-1N-A0-1/2
3. AMU33-1-PS-F-21-2N-A0-1/2
4. AMU33-1-PS-B-21-1N-A0-1/2
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Client Equipment Used During Test

Use* Product Type Manufacturer Model Comments
EUT | AMU37, 800PS, 150 | Avari Wireless Inc. |VL-AMU37-2-PS- EUT where the RF (I/O) antenna is attached via
PS BF-21-3N-A0-2 |duplexers/multiplexer when necessary.

AE1 |RU37, 800PS, 150PS| Avari Wireless Inc. | VL-RU37-2-PS- |Auxiliary equipment, which is the front end of
BF-21-3N-A0-2 |system interfaced to Base Station.

AE2 Element Manager | Avari Wireless Inc. EM-1A Auxiliary equipment provides the configuration
(DMC) and control interface to AMU37 and RU37.
AE3 Power Supply MeanWell HGL-480H-48 |AC to DC Converter,

I/P: 120VAC, 60Hz, 5.5A
O/P: +48VDC, 480W

Abbreviations:
EUT - Equipment Under Test,
AE - Auxiliary/Associated Equipment, or
SIM - Simulator (Not Subjected to Test)

Software and Firmware

Use* Description Version
EUT Software installed 5.6.2-0.5763
AE1 Software installed 5.6.2-0.5763
AE2 Software installed 5.6.2-1359
Abbreviations:

EUT - Equipment Under Test,
AE - Auxiliary/Associated Equipment, or
SIM - Simulator (Not Subjected to Test)

Input/Output Ports

Port Name Type* Cable Cable Comments
# Max. >3m Shielded
1 DC Power Port DC No No Dual feed 48 VDC Assembly
2 3 * RF Input/Output Ports /0 No No N-Type Coaxial
3 2 * Optical Fibre 1/0 Ports I/0 No No LC/UPC Duplex
4 2*TP TP No No RJ-45

*Note: AC = AC Power Port DC = DC Power Port N/E = Non-Electrical
I/0O = Signal Input or Output Port (Not Involved in Process Control)
TP = Telecommunication Ports
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Power Interface

Mode Voltage Current | Power Frequency Phases Comments
# (V) (A) (W) (DC/AC-Hz) (#)
1 48 5.6 270 DC -

EUT Operation Modes

Mode # Description

1 UL and DL transmission and receiving ON

EUT Configuration Modes

Mode # Description

DMU maximum input threshold set to -10 dBm, uplink attenuation set to 0dB;

1 RU37 uplink and downlink attenuation set to 0dB.

Test Equipment Verified for function

Model # Description Checked Function Results
. Connected 50MHz and -20 dBm
KT-N9038A Spectrum Analyzer Frequency and Amplitude Ref signal and checked OK
Antenna,
JB1 30 to 2000MHz Checked structure Normal — no damage
Antenna,
SAS-571 1 to 18GHz Checked structure Normal — no damage
Antenna,
AL-130 9KkHz to 30MHz Checked structure Normal — no damage
KT-N5172B | Signal Generator Frequency, Amplitude and Within MFR Specs
Modulation
KT-N9010A Spectrum Analyzer Frquency and Amplitude Within MFR Specs
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Test Station Photo

e

Test Station Cables and Loads

Model # Manufacture Description
3 x TM8-N1S1-60 MegaPhase N male to SMA male coaxial cable in 60 inches
1 x 49-30-34 Aeroflex 30dB 25W attenuator

Test Station Insertion Loss

Band 800 Band 150
UL 34.1 dB 31.8dB
DL 33.6 dB 31.8 dB
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Result Summary

Summary of testing:

The tests indicated in Test Summary were performed on the product constructed as described below.

The test sections are the verbatim text from the actual data sheets used during the investigation. These test sections
include the test name, the specified test Method, a list of the actual Test Equipment Used, documentation Photos,
Results and raw Data. No additions, deviations, or exclusions have been made from the standard(s) unless specifically
noted.

Based on the results of our investigation, we have concluded the product tested complies with the requirements of the
standard(s) indicated. The results obtained in this test report pertain only to the item(s) tested. LabTest does not make
any claims of compliance for samples or variants which were not tested.

The Compliance Status is a judgment based on the direct measurements and calculated highest emissions to
appropriate standard limits. Measurement uncertainty values, provided on calibration certificates, were not be used in
the judgment of the final status of compliance.

Test ltem Regulation Measurement Method Result
ANSI TIA-603- E-2016, KDB 935210 D05,

AGC Threshold FCC part 90 VO1R04, SECTION 4.2 PASS
_— ANSI TIA-603- E-2016, KDB 935210 D05,

Out of Band Rejection FCC part 90 VO1R04, SECTION 4.3 PASS
Input-versus-output Signal ANSI TIA-603- E-2016, KDB 935210 D05,

Comparison FCC part 90 VO1R04, SECTION 4.4 PASS
Input/output Power and ANSI TIA-603- E-2016, KDB 935210 D05,
Amplifier/Booster Gain FCC part 90 VO1R04, SECTION 4.5 PASS

. . ANSI TIA-603- E-2016, KDB 935210 D05,
Noise Figure FCC part 90 VO1R04, SECTION 4.6 PASS
Measuring out-of-band/out-of-
) N ) ANSI TIA-603- E-2016, KDB 935210 D05,
block (mcludlng |nterr_no<_:lulat|on) FCC part 90 VO1R04, SECTION 4.7 PASS
and spurious emissions
. ANSI TIA-603- E-2016, KDB 935210 D05,
Frequency stability FCC part 90 VO1R04, SECTION 4.8 PASS
S_purlous emissions FCC part 90 ANSI C63.4:2014, KDB 935210 D05, v01r04, PASS
radiated measurements Section 4.9
Radiated Emissions FCC Part 15/B ANSI C63.4, CISPR 16-2-1 PASS
Conducted Emissions at AC Main | FCC Part 15/B ANSI C63.4, CISPR 16-2-1 PASS
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Test Result

1 AGC Threshold

FCC Part 2 2.1046(a)
FCC Part 90.219(d)

ANSI/TIA-603- E-2016;
KDB 935210 D05, v01r04

Governing Doc Room Temperature (°C)

Test Procedure Relative Humidity (%)

Test Location Richmond Barometric Pressure (kPa)
Test Engineer Jack Qin Date
EUT Voltage +48VDC X  120VAC @ 60Hz
Test Equipment Used Manufacturer Model Serial Number Calibration date
Signal Generator Keysight N5172B MY53050270 Oct 9, 2021
Spectrum Analyzer Keysight N9010A MY50520285 Oct 11, 2021
Frequency Range: 851 MHz — 869 MHz; 152 MHz — 174 MHz
Detector: Peak
Type of Facility: Test bench
Distance: Direct
Arrangement of EUT: Table-top only O Floor-standing only 0 Rack Mounted

Output Power is
less than or equal 37.02 dBm in band 800,
and less than or equal 37.08 dBm in band 150.

Compliant Non-Compliant O Not Applicable [

Test Setup

Description of test set-up:

20.5

38.6

101.8
August 29,2023

Calibration due
Oct 9, 2023
Oct 11, 2023

Output power is measured by connecting a spectrum analyzer to RF output connector of EUT via 30dB Attenuator. With

a nominal input power and the amplifier properly adjusted the RF output is measured.
The EUT was set to Operation Mode #1 with configuration Mode #1.

The maximum output power is measured when the Automatic Level Control (ALC) starting to compress the power and

hold to a constant level.

Vector Signal AE1 EUT 30dB

Spectrum

Generator Fiber Attenuator
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Test Data
Input Power Trip ALC | Output Power (dBm) Output Power
Frequency Range (MHz Frequency (MHz
quency Range (MHz) quency (MHz) (dBm) (Watt)
806.025 -59.0 36.97 4.98
800PS
851 - 869 815 -58.6 36.92 4.92
823.975 -57.0 37.02 5.04
152.025 -55.2 37.04 5.06
150PS
152 - 174 163 -55.8 37.08 5.10
173.975 -56.2 37.00 5.01
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2 Occupied Bandwidth

Governing Doc

Test Procedure

Test Location
Test Engineer
EUT Voltage

Test Equipment Used
Signal Generator
Spectrum Analyzer

Frequency Range:

FCC Part 2 2.1049 Room Temperature (°C) 20.5
ANSI/TIA-603- E-2016; . C o
KDB 935210 D05, vO1r04 Relative Humidity (%) 38.6
Richmond Barometric Pressure (kPa) 101.8
Jack Qin Date August 29,2023
+48VDC 0 120VAC @ 60Hz
Manufacturer Model Serial Number Calibration date Calibration due
Keysight N5172B MY53050270 Oct 9, 2021 Oct 9, 2023
Keysight N9010A MY50520285 Oct 11, 2021 Oct 11, 2023

806 MHz — 824 MHz; 152 MHz — 174 MHz

Detector: Peak

Type of Facility: Test bench

Distance: Direct

Arrangement of EUT: Table-top only O Floor-standing only 0 Rack Mounted

Output signal has an occupied channel bandwidth less than the designated channel bandwidth on any
location on the operating band.

-  OBW C4FM < 12.5 kHz

-  OBW CQPSK <6.25 kHz

- OBW HDQPSK < 12.5 kHz

- OBW 4 kHz FM with 1kHz deviation < 12.5 kHz

Compliant Non-Compliant [ Not Applicable [

Test Setup

Description of test set-up:

Occupied Bandwidth is measured by connecting a Spectrum Analyzer to the RF output connector via 30dB
attenuator. The required measurement resolution bandwidth (RBW) is 1% of the emission bandwidth. 99%
energy rule was applied to measure the occupied channel bandwidth. The emission bandwidth is measured
as the width of the signal between two frequency points on the channel edge, outside of which the

transmission power is  attenuated at least  26dB below the  transmitter  output  power
The EUT was set to Operation Mode #1 with configuration Mode #1.
The occupied bandwidth of UL output is measured under one input conditions:
- Nominal: with input 0.5dB below AGC threshold
Vector Signal 30dB Spectrum
Generator AEL Fiber EUT Attenuator Analyzer
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Test Data

800PS CQPSK Signal at 823.975 MHz

Agilent Spectrum Analyzer - Occupied BW - P25-COPSK
s

R RF|S00 AC NSEINT) ALIGNAUTO | 04:42:39PM Aug 23, 2023
Center Freq 823.975000 MHz | Center Freq: 823.975000 MHz Radio Std: None Frequency
5= Trig: Free Run AvglHold: 55
HFGainiow  HAtten: 22 dB Radio Device: BTS
Ref Offset 34.1 dB
10 dBidiv Ref 39.00 dBm
Logl————T ]
2 Center Freq|
19 823.975000 MHz
E
-1.00
-11.0
-21.0
-31.0
410
-51.0
Center 824 MHz Span 12.5 kHz CF st
Res BW 62 Hz VBW 620 Hz Sweep FFT b
Auto Man
Occupied Bandwidth Total Power 36.3 dBm
4.837 kHz S——
Transmit Freq Error -2 Hz OBW Power 99.00 % 0Hz
x dB Bandwidth 5.372 kHz x dB -26.00 dB
use satus|

800PS CQPSK Signal at 815 MHz

Agilent Spectrum Analyzer - Occupied BW - P25-COPSK

ALIGNAUTO

RL S R [500 AC
[Center Freq 815.000000 MHz

ENSEINT 04:42:24PM Aug 25, 2023
| Center Freq: 815.000000 MHz Radio Std: None quency
Trig: Free Run AvglHold: 515
#FGaimLow  HAtten: 22 dB Radio Device: BTS
Ref Offset 34.1 dB
10 dBidiv Ref 39.00 dBm
Log——T 7
2 CenterFreq|
1 815.000000 MHz
E
-1.00
-11.0
-21.0
-31.0
-41.0
-51.0
Center 815 MHz Span 12.5 kHz CF st
#Res BW 62 Hz VBW 620 Hz Sweep FFT 260 k‘;’;
Auto Man
Occupied Bandwidth Total Power 36.1 dBm
4.806 kHz Freqotten
Transmit Freq Error -4 Hz OBW Power 99.00 % 0Hz
x dB Bandwidth 5.390 kHz xdB -26.00 dB
=S sTatus.

800PS CQPSK Signal at 806.025 MHz

Agilent Spectrum Analyzer - Occupied BW - P25-COPSK.

ALIGNAUTO |04:42:11PM Aug29, 2023
[Center Freq 806.025000 MHz | Center Freq: 806.025000 MHz Radio Std: None quency
5= Trig:Free Run AvglHold: 515
#FGainlow  HAtten:22 dB Radio Device: BTS
Ref Offset34.1 dB
10 dBidiv Ref 39.00 dBm
(] e E—
2 CenterFreq|
19 806.025000 MHzZ|
E
-1.00
-11.0
-21.0
-31.0
-41.0
-51.0
Center 806 MHz Span 12.5 kHz CF st
#Res BW 62 Hz VBW 620 Hz Sweep FFT e
Auto Man
Occupied Bandwidth Total Power 36.1 dBm
4.873 kHz Freqotten
Transmit Freq Error -6 Hz OBW Power 99.00 % 0Hz
x dB Bandwidth 5.426 kHz xdB -26.00 dB
use sTaTus
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800PS C4FM Signal at 823.975 MHz

Agilent Spectrum Analyzer - Occupied BW - P25-C4FM

RL S R |S0e AC NSEINT. | ALIGNAUTO  [D44243PMAug2s,2023 | |
Center Freq 823.975000 MHz | Center Freq: 823.575000 MHz Radio Std: None Frequency
5= Trig: Free Run AvglHold: 515
#IFGzin:an #Atten: 22 dB Radio Device: BTS
Ref Offset 34.1 dB
10 dBidiv Ref 39.00 dBm
Log[— T ]
20 Center Freq|
190 823.975000 MHz
900
-1.00
-11.0
-21.0
-31.0
-41.0
-51.0
Center 824 MHz Spanh 25 kHz CF st
#Res BW 130 Hz VBW 1.3 kHz Sweep FFT Seoomn
Auto Man
QOccupied Bandwidth Total Power 36.3 dBm
7.632 kHz Freqoftset
Transmit Freq Error -30 Hz OBW Power 99.00 % 0Hz
x dB Bandwidth 9.880 kHz xdB -26.00 dB

STATUS

800PS C4FM Signal at 815 MHz

Agilent Spectrum Analyzer - Occupied BW - P25-CAFM

RL S RF S0Q AC ALIGN AUTO 04:42:20PMAUg29,2023 [ _
Center Freq 815.000000 MHz, \ Cemerrreq 915000000 Wiz Radio Std: None quency
Trig: Free Run AvglHold: 575
MFGainLow  #Atten: 22 dB Radio Device: BTS
Ref Offset 34.1 dB
10 dBidiv Ref 39.00 dBm
Log
20 Center Freq|
190 815.000000 MHz|
900
-1.00
-11.0
-21.0
310
410
-51.0
Center 815 MHz Span 25 kHz CF st
#Res BW 130 Hz VBW 1.3 kHz Sweep FFT Seoon
Auto Man|
Occupied Bandwidth Total Power 36.1 dBm
7.236 kHz Freqoneet
Transmit Freq Error -93 Hz OBW Power 99.00 % 0Hz
x dB Bandwidth 9.639 kHz x dB -26.00 dB
wsa STATUS

800PS C4FM Signal at 806.025 MHz

Agilent Spectrum Analyzer - Occupied BW - P25-C4FM

Soq —aC

L[ | SENSENT]

[ T ALGNAUTO | D4i42:15PM Aup23, 2023
Center Freq 806.025000 MHz Center Freq: 806.025000 MHz Radio Std: None Frequency
= Trig: Free Run Avg[Hold: 515
#IFGain:] an #Atten: 22 dB Radio Device: BTS
Ref Offset 34.1 dB
10 dBidiv Ref 39.00 dBm
Log——T 7 T
220 ‘ CenterFreq|
190 806.025000 MHz
900
-1.00
-11.0
-21.0
-31.0
410
-51.0
Center 806 MHz Span 25 kHz CF st
#Res BW 130 Hz VBW 1.3 kHz Sweep FFT il
JAuto Man
Occupied Bandwidth Total Power 36.1 dBm
7.776 kHz rreqorteet
Transmit Freq Error 43 Hz OBW Power 99.00 % OHz
x dB Bandwidth 9.869 kHz xdB -26.00 dB
use status|
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800PS HDQPSK Signal at 823.975 MHz

Agilent Spectrum Analyzer - Occupied BW - P25-HDQPSK

RL S RF S0Q  AC NSE:INT | ALIGN AUTO. 04:42:47PM Aug29,2023 [ _ |
Center Freq 823.975000 MHz | Genter Freq: 623.975000 MHz Radio Std: None Frequency
== Trig:Free Run AvglHold: 5i5
HFGainLow  HAtten:22 dB Radio Device: BTS
Ref Offset 34.1 dB
10 dBidiv Ref 39.00 dBm
Log— T ]
B Center Freq|
1 823.975000 MHZ|
El
-1.00
-11.0
-21.0
-31.0
410 |
-51.0
Center 824 MHz Span 25 kHz, CF st
Res BW 130 Hz VBW 1.3 kHz Sweep FFT hyab s
Auto Man
Occupied Bandwidth Total Power 36.2 dBm
9.241 kHz Freqoftee
Transmit Freq Error -106 Hz OBW Power 99.00 % 0Hz
x dB Bandwidth 11.44 kHz xdB -26.00 dB
= status

800PS HDQPSK Signal at 815 MHz

Agilent Spectrum Analyzer - Occupied BW - P25-HDQPSK
s RE 502 AC

-NSE:INT]| ALIGNAUTO. 04:42:34PM Aug 29, 2023
Center Freq 815.000000 MHz | Center Freq: 815.000000 MHz Radio Std: None Y
== Trig: Free Run Avg[Hold: 515
#IFGain:Low #Atten: 22 dB Radio Device: BTS
Ref Offset 34.1 dB
10 dBfdiv Ref 39.00 dBm
Log——T 7
220 CenterFreq|
120 815000000 MHZ]
900
-1.00
-11.0
-21.0
-31.0
-41.0
-51.0
Center 815 MHz Span 25 kHz CF st
Res BW 130 Hz VBW 1.3 kHz Sweep FFT py it
Auto Man
Occupied Bandwidth Total Power 36.0 dBm
9.440 kHz FreqOffset
Transmit Freq Error -37 Hz OBW Power 99.00 % OHz
x dB Bandwidth 12.06 kHz xdB -26.00 dB
se staTus

800PS HDQPSK Signal at 806.025 MHz

Agilent Spectrum Analyzer - Occupied BW - P25-HDQPSK
505 AC | === O | ALIGNAUTO 04:42:20 PM Aug 29, 2023

Center Freq 806.025000 MHz Center Freq: 806.025000 MHz Radio Std: None Frequency
Trig: Free Run AvglHold: 515
MFGainlow  #Atten: 22 dB Radio Device: BTS
Ref Offset 34.1 dB
10 dB/div Ref 39.00 dBm
Log
= Center Freq|
19.0 806.025000 MHz|
9.
-1.00
-11.0
-21.0
-31.0
-41.0 >
-51.0
Center 806 MHz Span 25 kHz, CF st
Res BW 130 Hz VBW 1.3 kHz Sweep FFT Py eiid
Auto Man|
Occupied Bandwidth Total Power 36.1 dBm
9.435 kHz Freqoneet
Transmit Freq Error 25 Hz OBW Power 99.00 % 0Hz
x dB Bandwidth 11.49 kHz x dB -26.00 dB
use status.
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800PS FM Signal at 823.975 MHz

Agilent Spectrum Analyzer - Occupied BW - FM

RL S Re |S0G AC SENSEINT] ALIGNAUTO {04407 PM Aug 23, 2023
Center Freq 823.975000 MHz | Center Freq: 823.675000 MHz Radio 5td: None Frequency
5= Trig: Free Run AvglHold: 515
#IFGain:Low #Atten: 22 dB Radio Device: BTS
Ref Offset34.1 dB
10 dBidiv Ref 39.00 dBm
Log ‘
=0 ‘ Center Freq|
190 | 823.975000 MHz
9.00
-1.00
-11.0
-21.0
-31.0
-41.0
-51.0
Center 824 MHz Span 25 kHz CF st
#Res BW 130 Hz VBW 1.3 kHz Sweep FFT e
JAuto Man|
Occupied Bandwidth Total Power 36.0 dBm
10.084 kHz Freqoften
Transmit Freq Error -4 Hz OBW Power 99.00 % 0 Hz
x dB Bandwidth 12.18 kHz x dB -26.00 dB
vse satus|

800PS FM Signal at 815 MHz

Agilent Spectrum Analyzer - Occupied BW - FM

ALIGN AUTO

RL 5 TS 44:03 FM AuD 25, 2023
Center Freq 815.000000 MHz | Center Freq: 815.000000 MH:z Radio Std: None Frequency
= Trig:Free Run AvglHold: 515
HFGainilow  #Atten:22 dB Radio Device: BTS
Ref Offset34.1 dB
10 dB/div Ref 39.00 dBm
Log— T |
= CenterFreq|
190 815.000000 MHz
9.0
-1.00
1.0
210
-31.0
-41.0 NN
51.0
Center 815 MHz Span 25 kHz CF St
Res BW 130 Hz VBW 1.3 kHz Sweep FFT Py eid
Auto Man|
Occupied Bandwidth Total Power 35.8 dBm
10.084 kHz Freqofiset
Transmit Freq Error -5Hz OBW Power 99.00 % 0Hz
x dB Bandwidth 12.18 kHz x dB -26.00 dB
use sTaTUS

Agilent Spectrum Analyzer - Occupied BW - FM.

800PS FM Signal at 806.025 MHz

[ ®  [s0@ Ac | ISEINT ALIGHAUTO |04:43/59PM Aug23, 2023
Center Freq 806.025000 MHz | CenterFreq: 806.025000 MHz Radio Std: None quency
5= Trig:Free Run AvglHold: 515
#FGainLow  HAtten: 22 dB Radio Device: BTS
Ref Offset 34.1 dB
10 dBJdiv Ref 39.00 dBm
Log— T ]
= Center Freq
19.0 806.025000 MHz
E
-1.00
1.0
-21.0
310
410 '
-51.0 }
Center 806 MHz Span 25 kHz, CF st
#Res BW 130 Hz VBW 1.3 kHz Sweep FFT by oneiid
JAuto Man
Qccupied Bandwidth Total Power 35.9 dBm
10.084 kHz Freqonet
Transmit Freq Error -5 Hz OBW Power 99.00 % 0Hz
x dB Bandwidth 12.18 kHz x dB -26.00 dB
usa sTaTus
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Agilent Spectrum Analyzer - Occupied BW - FM

800PS FM Signal at 823.975 MHz ALC

RL S RF 500 AC ALIGNAUTO 04:44:21PM Aug 29, 2023
Center Freq 823.975000 MHz | Center Freq: 823.975000 MH:= Radio Std: None Frequency
== Trig:Free Run AvglHold: 55
\ #IFGain:Low #Atten: 22 dB Radio Device: BTS
Ref Offset 34.1 dB
10 dBidiv Ref 39.00 dBm
Log
= CenterFreq|
190 823.975000 MHz
9.0
-1.00
-11.0
-21.0
-31.0
-41.0
-51.0
Center 824 MHz Span 25 kHz CF st
Res BW 130 Hz VBW 1.3 kHz Sweep FFT 200 keH';
JAuto Man|
Occupied Bandwidth Total Power 37.8dBm
10.084 kHz Freqofeet
Transmit Freq Error -4 Hz OBW Power 99.00 % 0Hz
x dB Bandwidth 12.18 kHz x dB -26.00 dB
use sTATUS|

800PS FM Signal at 815 MHz ALC

Agilent Spectrum Analyzer - Occupied BW - FM.

SENSEINT|

RL S TS ALIGNAUTO | 0444117 PM Aug 25, 2023
Center Freq 815.000000 MHz | Center Freq: 815.000000 MHz Radio Std: None Frequency
—— Trig:Free Run Avg|Hold: 515
#IFGain:Low #Atten: 22 dB Radio Device: BTS
Ref Offset 34.1 dB
10 dBidiv Ref 39.00 dBm
Log
» CenterFreq
1 815.000000 MHz|
9.
-1.00
-11.0
-21.0
-31.0
-41.0
-51.0
Center 815 MHz Span 25 kHz CF st
Res BW 130 Hz VBW 1.3 kHz Sweep FFT By
| Auto Man
Occupied Bandwidth Total Power 38.4 dBm
10.083 kHz Freqoftset
Transmit Freq Error -4 Hz OBW Power 99.00 % OHz
x dB Bandwidth 12.18 kHz xdB -26.00 dB
nsc sTaTUS

Agilent Spectrum Analyzer - Occupied BW - FM

800PS FM Signal at 806.025 MHz ALC

Soa AC ALIGHAUTO | 0did4:12PM Aug 29, 2023
[Center Freq 806.025000 MHz | Center Freq: 806.026000 MHz Radio Std: None quency
Trig: Free Run Avg|Hold: 5/5
#IFGainlow  #Atten: 22 dB Radio Device: BTS
Ref Offset 34.1 dB
10 dB/div Ref 39.00 dBm
Log
= CenterFreq|
19 806.025000 MHz|
o0
-1.00
110
-21.0
310
41,0 oL
-51.0
Center 806 MHz Span 25 kHz CF st
Res BW 130 Hz VBW 1.3 kHz Sweep FFT pysiaiid
Auto Man
Occupied Bandwidth Total Power 38.2 dBm
10.083 kHz -
Transmit Freq Error -4 Hz OBW Power 99.00 % 0Hz
x dB Bandwidth 12.18 kHz x dB -26.00 dB
usa sTaTUS|
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150PS CQPSK Signal at 173.975 MHz

Agilent Spectrum Analyzer - Occupied BW - P25-CQPSK

RL S RF S0Q  AC SENSE:INT]| ALIGNAUTO 04:30:21PM Aug 29, 2023
Center Freq 173.975000 MHz | Centter Freq: 173.975000 MHz Radio Std: None Frequency
—— Trig:Free Run Avg[Hold: 5/5
#IFGain:Low #Atten: 24 dB Radio Device: BTS
Ref Offset 31.8 dB
10 dBidiv Ref 39.00 dBm
Log———T 7
= Center Freq|
19.0 173.975000 MHz|
E
-1.00
-11.0
-21.0
-31.0
-41.0
-51.0
Center 174 MHz Span 12.5 kHz CF st
Res BW 62 Hz VBW 620 Hz Sweep FFT hpibaid
Auto Man|
Occupied Bandwidth Total Power 36.4 dBm
4.822 kHz Freqofet
Transmit Freq Error 13 Hz OBW Power 99.00 % 0Hz
x dB Bandwidth 5.397 kHz x dB -26.00 dB
use status|

150PS CQPSK Signal at 163 MHz

Agilent Spectrum Analyzer - Occupied BW - P25-COPSK

RL 5 TS NSEINT. | ALIGNAUTO |04:30:08PM Aup29, 2023
Center Freq 163.000000 MHz | Center Freq: 163.000000 MHz Radio Std: None Frequency
== Trig: Free Run AvglHold: 515
#FGainLow  #Atten:24 dB Radio Device: BTS
Ref Offset 31.8 4B
10 dB/div Ref 39.00 dBm
Log
= CenterFreq
1 163.000000 MHz
]
-1.00
-11.0
-21.0
-31.0
-41.0
-51.0
Center 163 MHz Span 12.5 kHz CF st
Res BW 62 Hz VBW 620 Hz Sweep FFT ety d
Auto Man
Occupied Bandwidth Total Power 36.4 dBm
4.872 kHz Freqonset
Transmit Freq Error -13Hz OBW Power 99.00 % 0Hz
x dB Bandwidth 5.412 kHz x dB -26.00 dB
use sTaTus|

150PS CQPSK Signal at 152.025 MHz

Agilent Spectrum Analyzer - Occupied BW - P25-COPSK
RE S0 AC

ISEINT] ALIGNAUTO [04:29:54PM Aug 29, 2023
Center Freq 152.025000 MHz | GenterFreq: 152.025000 MHz Radio Std: None Frequency
== Trig: Free Run AvglHold: 515
HFGainLow  #Atten:24 dB Radio Device: BTS
Ref Offset 31.8 dB
10 dBidiv Ref 39.00 dBm
Log[— T ]
20 CenterFreq|
B 152.025000 MHz|
900
-1.00
-11.0
-21.0
-31.0
410
510
Center 152 MHz Span 12.5 kHz CF Step
#Res BW 62 Hz VBW 620 Hz Sweep FFT 1250 kHz]
JAuto Man
Occupied Bandwidth Total Power 36.4 dBm
4.892 kHz Freqonee
Transmit Freq Error -7 Hz OBW Power 99.00 % 0Hz
x dB Bandwidth 5.404 kHz x dB -26.00 dB
usa sTATUS
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150PS C4FM Signal at 173.975 MHz

Agilent Spectrum Analyzer - Occupied BW - P25-C4FM

RL S RF 506 AC SENSE:INT| ALIGNAUTO 04:30:27 PMAug29,2023 [ _
Center Freq 173.975000 MHz | Center Freq: 173575000 MH:z Radio 5td: None Frequency
== Trig: Free Run Avg|Hold: 5i5
#IFGain:Low #Atten: 24 dB Radio Device: BTS
Ref Offset 31.8 dB
10 dB/div Ref 39.00 dBm
Log
= CenterFreq|
19 173.975000 MHz|
9.00
-1.00
-11.0
-21.0
-31.0
-41.0
-51.0
Center 174 MHz Span 25 kHz CF st
Res BW 130 Hz VBW 1.3kHz Sweep FFT 200 k‘;’;
Auto Man|
Occupied Bandwidth Total Power 36.3 dBm
8.158 kHz Freqofiset
Transmit Freq Error -21 Hz OBW Power 99.00 % 0Hz
x dB Bandwidth 11.01 kHz x dB -26.00 dB
use sTATUS

Agilent Spectrum Analyzer - Occupied BW - P25-C4FM

509 AC

150PS C4FM Signal at 163 MHz

| RL S | RF | SENSEINT] ALIGNAUTO 04:30:12PM Augag, 2023 | 0 _ |
Center Freq 163.000000 MHz | Center Freq: 163000000 MHz Radio Std: None quency
== Trig: Free Run AvglHold: 515
#IF Gain:Low #Atten: 24 dB Radio Device: BTS
Ref Offset 31.8 dB
10 dBidiv Ref 39.00 dBm
Log
= CenterFreq
19 163.000000 MHz
E
-1.00
-11.0
-21.0
-31.0
-41.0
-51.0
Center 163 MHz Span 25 kHz, CF St
Res BW 130 Hz VBW 1.3 kHz Sweep FFT S k‘;’;
JAuto Man
Occupied Bandwidth Total Power 36.5 dBm
7.677 kHz Freqofteet
Transmit Freq Error -7THz OBW Power 99.00 % OHz
x dB Bandwidth 10.11 kHz xdB -26.00 dB
use [status|

150PS C4FM Signal at 152.025 MHz

Agilent Spectrum Analyzer - Occupied BW - P25-CAFM.
B

RL RF 500 AC EMSE: INT| ALIGN AUTO. 04:20:58PM Aug23,2023 | _
Center Freq 152.025000 MHz | Genter Freq: 162.025000 MHz Radio Std: None Frequency
—— Trig:Free Run Avg[Hold: 515
#IFGain:Low #Atten: 24 dB Radio Device: BTS
Ref Offset 31.8 dB
10 dB/div Ref 39.00 dBm
Log
=0 CenterFreq|
190 152.025000 MHz
9.00
-1.00
-11.0
-21.0
-31.0
-41.0
-51.0
Center 152 MHz Span 25 kHz CF st
Res BW 130 Hz VBW 1.3 kHz Sweep FFT byl
Auto Man
Occupied Bandwidth Total Power 36.4 dBm
7.766 kHz Freqofteet
Transmit Freq Error -5 Hz QBW Power 99.00 % OHz
x dB Bandwidth 9.536 kHz x dB -26.00 dB
use starus|

Page 21 of 71

This document shall not be reproduced or utilized in any form or by any means, except in full,
without the written approval of LabTest Certification Inc.

DCN: 1034, Rev 8 — 2021/12/06 - RA



Prepared by:
Date Issued:
Project No.:

LabTest Certification Inc.
2024-03-21
22105

Client:
Report No.:
Revision No.:

Avari Wireless Inc.
20.01.22105-1
0

150PS HDQPSK Signal at 173.975 MH

Agilent Spectrum Analyzer - Occupied BW - P25-HDQPSK

RL S T SENSEINT] ALIGNAUTO | D4:30:31PM Aug29, 2023
Center Freq 173.975000 MHz, | CenterFreq: 173.575000 MHz Radio Std: None quency
== Trig:FreeRun AvglHold: 615
HFGainLow  HAtten:24 dB Radio Device: BTS
Ref Offset 318 dB
10 dB/div Ref 39.00 dBm
Log
20 Center Freq|
190 173.975000 MHz
500
-1.00
-11.0
-21.0
-31.0
-41.0 1
-51.0 }
Center 174 MHz Span 25 kHz CF st
#Res BW 130 Hz VBW 1.3 kHz Sweep FFT hyieaid
JAuto Man
Qccupied Bandwidth Total Power 36.3 dBm
9.416 kHz rreqoret
Transmit Freq Error -80 Hz OBW Power 99.00 % 0Hz
x dB Bandwidth 11.88 kHz xdB -26.00 dB
use status

Agilent Spectrum Analyzer - Occupied BW - P25-HDOPSK

S | R [s00 AC

150PS HDQPSK Signal at 163 MHz

| RL S | ALGNAUTO | 04:30:17 PM Aug 29, 2023
Center Freq 163.000000 MHz Center Freq: 163.000000 MHz Radio Std: None q
5= Trig: Free Run AvglHold: 515
#FGainLow  #Atten:24 dB Radio Device: BTS
Ref Offset 31.8 dB
10 dB/div Ref 39.00 dBm
Log
B CenterFreq|
19 163.000000 MHz
E
-1.00
-11.0
-21.0
-31.0
-41.0
-51.0
Center 163 MHz Span 25 kHz, CFst
Res BW 130 Hz VBW 1.3 kHz Sweep FFT 2500kt
Auto Man
Occupied Bandwidth Total Power 36.3 dBm
9.500 kHz —
Transmit Freq Error 130 Hz OBW Power 99.00 % 0Hz
x dB Bandwidth 11.39 kHz x dB -26.00 dB
use [starus|

Agilent Spectrum Analyzer - Occupied BW - P25-HDQPSK
S

RL RF

150PS HDQPSK Signal at 152.025 MH

S0@  AC ISE:INT| ALIGNAUTO. 04:30:03PM Aug 29, 2023
Center Freq 152.025000 MHz | Center Freq: 152.025000 MHz Radio Std: None Frequency
—— Trig: Free Run Avg|Hold: 515
#IFGain:Low #Atten: 24 dB Radio Device: BTS
Ref Offs¢t 31.8 dB
10 dBidiv Ref 39.00 dBm
Log
£ Center Freq|
19 152.025000 MHz|
9.
-1.00
-11.0
-21.0
-31.0
-41.0
-51.0
Center 152 MHz Span 25 kHz CF st
Res BW 130 Hz VBW 1.3 kHz Sweep FFT 2a00 k‘;’;
JAuto Man|
Occupied Bandwidth Total Power 36.3 dBm
9.464 kHz Freq Offset
Transmit Freq Error 134 Hz OBW Power 99.00 % 0Hz
x dB Bandwidth 11.67 kHz xdB -26.00 dB
use sTaTUS|
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3 Out of Band Rejection

FCC Part 2 2.1046(a)

Client: Avari Wireless Inc.
Report No.: 20.01.22105-1
Revision No.: 0

Governing Doc FCC Part 90.219(d) Room Temperature (°C) 20.5
Test Procedure ﬁgg'géﬁg%é V01104 Relative Humidity (%) 38.6
Test Location Richmond Barometric Pressure (kPa) 101.8
Test Engineer Jack Qin Date August 29,2023
EUT Voltage X  +48VDC O 120VAC @ 60Hz
Test Equipment Used Manufacturer Model Serial Number Calibration date Calibration due
Signal Generator Keysight N5172B MY53050270 Oct 9, 2021 Oct 9, 2023
Spectrum Analyzer Keysight N9010A MY50520285 Oct 11, 2021 Oct 11, 2023
Frequency Range: Product Passband + 250%
Detector: Peak
RBW/VBW: 1 to 5% of the EUT passband / = 3 X RBW
Type of Facility: Tabletop
Distance: Direct

Compliant Non-Compliant O

Test Setup

Description of test set-up:

Not Applicable [

The procedure used was ANSI/TIA-603-E-2016 and FCC KDB 935210 D05 Indus Booster Basic Meas v01r04. The signal
booster was set to maximum gain. A swept CW signal was set to the range of £250 % of the product pass band. The CW
ampltitude was set to 3 dB below the AGC threshold so that the ALC should not activate throughout the test.

After the max-hold sweep trace was completed, a marker was set to the peak amplitude, and a 20dB bandwidth was
measured between two additional markers fall 20 dB from the peak.

The EUT was set to Operation Mode #1 with configuration Mode #1.

Vector Signal

AE1
Generator

Fiber

30dB
Attenuator

Spectrum
Analyzer

EUT
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800PS at 823.975 MHz

Out of Band Rejection

SENSEINT] ALIGNAUTO |04:45:29P
Avg Type: Log-Pur TRACE Frequency
ee Run AvglHold:> 1001100
#htten: 22 dB oetlP NN
Auto Tune|
Ref Offset34.1 dB Mkr1 823.975 00 MHz
[ggerciv_Ref 30.00 dBm 33.840 dBm
Center Freq|
2 823.975000 MHz
19,
| |,-20.00 dB StartFreq|
B 36.81 khz 823881250 MHz
e Stop Freq|
824068750 MHz
-1o
210 CF Step|
18.750 kHz|
|Auto Man
-310
1o Freq Offset
0 Hz|
510
Center 823.97500 MHz Span 187.5 kHz
#Res BW 3.9 kHz #VBW 11 kHz Sweep 11.87 ms (1001 pts)
use sTaus

800PS at 815 MHz

Agilent Spectrum Analyzer - Swept SA - Out of Band Rej
RL S RE oo ac SENSEINT ALIGNAUTO =
[Center Freq 815.000000 MHz grreerun AU Lowur requency
ooy ™ #atten: 22 48 ’ oerlF NN
Ref Offset 4.1 A8 MK 815.000 00 MHz Auto Tune
{9 gBudiv Ref 39.00 dBm 33.685 dBm
CenterFreq
2 815.000000 MHz
19,
. [,-20.00dB StartFreq|
5 37.01 khHz 814.906250 MHz
o Stop Freq|
815.093750 MHz
10
210 CF Step|
18.750 kHz
Auto Man
310
o Freq Offset
OHz
510
Center 815.00000 MHz Span 187.5 kHz
#Res BW 3.9 kHz #VBW 11 kHz Sweep 11.87 ms (1001 pts)
=S status
800PS at 806.025 MHz
Agilent Spectrum Analyzer - Swept SA - Out of Band Rejection
S SENSEINT ALIGNAUTO | DAi45:04PM Aug29), 2023 5
Center Freq 806.025000 MHz ] Avg Type: Log-Pwr TRACE 03456 requency
PNO: Close GO Trig: Free Run Avg|Hold:>100/100
IFGain:Low #Atten: 22 dB per|P NN
Ref Offset 34.1 dB Mkr1 806.025 00 MHz Auto Tune
[0 deidiv_Ref 30.00 dBm 33.670 dBm
og
CenterFreq
2 806.025000 MHz|
19,
N |,-20.00 dB StartFreq|
5o 36.91 kHz 805.931250 MHz|
o Stop Freq|
806.118750 MHz|
-1
210 CF Step|
18.750 kHz|
Auto Man
-310
4o Freq Offset|
0Hz
510
Center 806.02500 MHz Span 187.5 kHz
#Res BW 3.9 kHz #VBW 11 kHz Sweep 11.87 ms (1001 pts)
= sTatus
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150PS at 173.975 MHz

pt SA - Out of Band Rejection

Agilent Spectrum Analyzer

RL S R Soe AC SENSEINT] ALIGNAUTO | D4i32:428M
[Center Freq 173.975000 MHz | e Freckun Mo mace requency
e ot & aattan: 24 db alrol oerlP NN
Ref Offsct 315 dB Mkr1 173.975 00 MHz Auto Tune
19 gBay Ref 39.00 dBm 33.967 dBm
CenterFreq|
e 173.975000 MHz
19,
] | -20.00 dB StartFreq|
) 37.05 kHz 173881250 MHZ
o StopFreq
174.068750 MHz
-1o
210 CF Step
18.750 kHz|
JAuto Man|
-
o Freq Offset
0 Hz|
510
Center 173.97500 MHz Span 187.5 kHz
#Res BW 3.9 kHz #VBW 11 kHz Sweep 11.87 ms (1001 pts)
usc sTaTUS|
150PS at 163 MHz
Agilent Spactrum Analyzer - Swept SA - Out of Band Rejection
RL 5 RF lsoq AC SENSEINT] LIGNAUTO | 043158PM =
ICenter Freq 163.000000 MHz Trig: Free Run xégg&e_;mﬁﬁgr TRTACE requency
."p’é‘l.ﬂ“.ff, 0 baten 24 4B ’ oer|P NN
Ref Offset 318 0B Mkr1 163.000 00 MHz AutoTune
[0deidic_Ref 39.00 dBm 33.947 dBm
og
Center Freq|
20 163.000000 MHZ
19,
) |,-20.00 dB StartFreq
B 37.04 kHz 162906250 MHz]
o Stop Freq|
163.093750 MHz|
-1
210 CF Step
18.750 kHz
JAuto Man|
-
o Freq Offset
0Hz
510
Center 163.00000 MHz Span 187.5 kHz
#Res BW 3.9 kHz #VBW 11 kHz Sweep 11.87 ms (1001 pts)
= status|

150PS at 152.025 MHz

Agilent Spectrum Analyzer - Swept SA - Out of Band Rejection

RS [ TS SENSEINT] ALIGNAUTO — |04i31:14PM g 25,2023
[Center Freq 152.025000 MHz ] Trig: Free R :V%Jv&e: ;-&Si%\gr TRYACE\ 3456 Q ¥
: rig: Free Run vglHold>
e ™ #atten: 24 dB oerF
Ref Offset31.8 dB Mkr1 152.025 00 MHz AutoTune
19 geaiv Ref 39.00 dBm 34.109 dBm
Center Freq|
e 152.025000 MHz]
19.
4 |,20.00 dB StartFreq|
p 36.97 kHz 151931250 MHz]
o Stop Freq
152118750 MHz]
-11.0
210 CF Step
18.760 kHz|
Auto Man
-310
410 Freq Offset|
0 Hz|
-51.0
Center 152.02500 MHz Span 187.5 kHz
#Res BW 3.9 kHz #VBW 11 kHz Sweep 11.87 ms (1001 pts)
s [
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4 Input-Versus-Output Signal Comparison

Governing Doc

Test Procedure

Test Location
Test Engineer
EUT Voltage

Test Equipment Used
Signal Generator
Spectrum Analyzer

Frequency Range:

Detector:
RBW/VBW:
Type of Facility:
Distance:

FCC Part 90.210 (j) (h) (g) (c) (d)

and (e) Room Temperature (°C) 20.5
ANSI/TIA-603- E-2016; . o
KDB 935210 D05, v01r04 Relative Humidity (%) 38.6
Richmond Barometric Pressure (kPa) 101.8
Jack Qin Date August 29,2023
+48VDC 0  120VAC @ 60Hz
Manufacturer Model Serial Number Calibration date Calibration due
Keysight N5172B MY53050270 Oct 9, 2021 Oct 9, 2023
Keysight N9010A MY50520285 Oct 11, 2021 Oct 11, 2023

851 MHz — 869 MHz; X 1562 MHz — 174 MHz

Peak

X100 Hz
Testbench
direct connect

Arrangement of EUT: Table-top only O Floor-standing only [ Rack Mounted

Signal of all types of modulation is contained within the emission mask.

Compliant Non-Compliant O Not Applicable I

Test Setup
Description of test set-up:

Spectrum Emission Mask is measured by connecting a Spectrum Analyzer to the RF output connector. The input power
was adjusted to produce maximum output power on the antenna port. The reference level was measured with integrated
BW of the designated channel BW. The emission was measured with RBW 100 Hz.

The EUT was set to Operation Mode #1 with configuration Mode #1.

30dB
Attenuator

Spectrum
Analyzer

Vector Signal
Generator

AE1 EUT
Fiber
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800PS CQPSK Signal at 823.975MHz

Agllenl cPecm.m A.mlyzer Cpeclrum Emission Mask - PS-H - P25-COPSK

SENSEINT] ALIGNAUTO | 04:37:58PM Aug 29, 2023
Center Freq 323 975000 MHz | Center Freq: 823.975000 MHz Radio Std: None Frequency
= Trig:Free Run Avg: 100.00% of 2
PASS \FGainow  #Atten: 26 dB Radio Device: BTS
Ref Offset34.1 dB
10 dBkdiawindowt Ref 39.0 dBm
Loa[— T ]
20 Center Freq|
190 823.975000 MHz
9.00
-1.00
Lo Retatie Lina
-21.0
-31.0
-41.0
-51.0
Center 824 MHz Span 62.5 kHz
P CF Step)
6.250 kHz
Total Power Ref 3648 dBm 0.0125 MHz Auto Man
Lower < Peak-> Uppe
Start Freq StopFreq  IntegBW  dBm  ALim(dB) Freq(Hz) dBm  ALim(d ) Freq (Hz) Freq Offset
00Hz 4000kHz ~ 1000Hz 2102 1875 2079 (-1568) 5313 & 0 Hz|
4.000 kHz 8500kHz  1000Hz  -3335 8438k 3379 (3527) 8500k
8.500 kHz 1500kHz  100.0Hz  -37.30 1488k 3586 (-28.26) 1441k
15.00 kHz 2500kHz  1000Hz  -43.09 2494k 4358 (-9.20) 2491k
25.00 kHz 3125kHz  1000Hz 4287 2531k 4255 (-2951) 2519k
3115kHz 3125kHz 1000 Hz —)
12.50 MHz 1500 MHz ~ 1.000 MHz (=)
1250MHz 1500 MHz  1.000 MHz ()
use sTaTus

800PS CQPSK Signal at 815MHz

Agilent Spectrum Analyzer - Spectrum Emission Mask - PS-H - P25-CQPSK

RL 5 RF_[S09 AC
[Center Freq 815.000000 MHz

SENSENNT| | ALIGNAUTO  [04:37:24PM Aug2s, 2023
‘ Center Freq: 815.000000 MHz

Radio Std: None Frequency
Trig: Free Run Avg: 100.00% of 2
PASS \FGaindlow  #Atten:26 dB Radio Device: BTS
Ref Offset 34.1 dB
10 deégiywndon Ref 39.0 dBm
[ o E—
B CenterFreq
19 815000000 MHz
9.
-1.00
Lo Betaa L]
-21.0
-31.0
-41.0
-51.0
Center 815 MHz Span 62.5 kHz
P CFStep
6.250 kHez|
Total Power Ref 36.41dBm0.0125 MHz Auto Man
< Peak-> Upper
Start Freq StopFreq  IntegBW  dBm Freq (Hz) dBm  ALm(dB)  Freq(Hz) Freq Offset
00Hz 4000kHz ~ 1000Hz 2088 7813 2080 (-1561 6250 A 0Hz
4,000 kHz 8500kHz  1000Hz  -33.98 8500k -3315 (3504 8438k
8.500 kHz 1500kHz  1000Hz  -37.94 4500k 3772 (29.12 15.00k
15.00 kHz 2500kHz  1000Hz  -43.14 2497k -4270 (825 2491k
25.00 kHz 3125kHz  1000Hz  -4280 2510k -4273 (2972 25.06k
3115 kHz 3125kHz 1000 Hz (- —F
1250MHz - 15.00MHz  1.000 MHz
1250MHz  15.00MHz  1.000 MHz
se staTus.

800PS CQPSK Signal at 806.025MHz

Agilent Spectrum Analyzer - Spectrum Emission Mask - PS-H - P25-COPSK

[ RL S | R |00 AC | SENSEINT] ALIGNAUTO |04:36:50PM Aug 23, 2023
Center Freq 806.025000 MHz | Center Freq: 806.025000 MHz Radio Std: None Frequency
= Trig:Free Run Avg: 100.00% of 2
PASS \FGainLow  #Atten:26 dB Radio Device: BTS
Ref Offset 34.1 dB
10 dibisiawndont Ref 39.0 dBm
Log
= CenterFreq|
19 806.025000 MHZ|
9
-1.00
110 Retate Lin
210
-31.0
-41.0
510
Center 806 MHz Span 62.5 kHz
P CF Step
6.250 kHz|
Total Power Ref 3646 dBm 0.0125 MHz Auto Man|
Lower < Peak > Upper
Start Freq StopFreq  Integ BW  dBm  ALim(dB) Freq (Hz) dBm  ALim(dB)  Freq (Hz) FreqOffset
00Hz 4000kHz ~ 1000Hz 2121 1781k 2088 (-1558) 5313 & 0 Hz|
4.000 kHz 8500kHz ~ 1000Hz  -33.37 8469k  -3400  (-3556) 8500k
8.500 kHz 1500kHz  1000Hz  -37.55 1500k -36.83  (-2863) 1478k
15.00 kHz 2500kHz  1000Hz  -43.22 2500k  -4273  (-858) 2481k
25.00 kHz 3M25kHz  1000Hz  -42.40 2506k -4291 (2090 2506k
31.15kHz 31.25kHz 1000 Hz () —F
1250MHz -~ 15.00MHz  1.000 MHz )
1250 MHz  15.00 MHz  1.000 MHz )
use sTaTUS|
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800PS C4FM Signal at 823.975MHz

Agilent Spectrum Analyzer - Spectrum Emission Mask - PS-D - P25-C4FM

RL 5 T SEMSEINT| | ALIGNAUTO  |0407d7PMAwg29,2088 | _ |
Center Freq 823.975000 MHz \ Center Freg: 823.975000 MHz Radio Std: None Frequency
Trig: Free Run Avg: 100.00% of 2
PASS \FGain:Low  #Atten: 26 dB Radio Device: BTS
Ref Offset34.1 dB
10 dBigisvindon1 REf 39.0 dBM
Led[— T ] i ]
= ‘ ‘ Center Freq|
12 / T 823.975000 MHz
9.0
-1.00
-11.0
Relstive Liri]
-21.0
[31.0 ¥ Y
-41.0
-51.0 b= -
Center 824 MHz Span 100 kHz
P CF Step)
10.000 kHz
Total Power Ref 36.48 dBm 0.0125 MHz Auto Man|
Lower < Peak -> Uy
Start Freq StopFreq  IntegBW  dBm  ALim(dB) Freq(Hz) dBm  ALim(d Freq (Hz) FreqOffset|
0.0 Hz 5625KkHz  1000Hz 2140  (-15.08) 7000 2118 (153 9000 A OHz
5625 kHz 1250kHz  1000Hz  -3621 (275  -1250k  -3619 (27 1250k
12.50 kHz 5000kHz ~ 1000Hz 3571 (-1567)  -1305k -3597 (159 1250k
50.00 kHz 1000kHz ~ 100.0Hz () -
99.90 kHz 1000kHz ~ 100.0 Hz
99.90 kHz 100.0kHz  100.0 kHz 1
1250 MHz 1500 MHz  1.000 MHz
1250 MHz 1500 MHz  1.000 MHz ()
= starus|

800PS C4FM Signal at 815MHz

Agilent Spectrum Analyzer Cpectrum Emission Mask - PS-D - P25-CAFM

ENSE:IN' ALIGNAUTO 04:37:13PMAug 29,2023 [ _ |
[Center Freq 815 000000 MHz ‘ CenterFreq: 315 000000 MHz Radio Std: None Frequency
Trig: Free Run Avg: 100.00% of 2
PASS IFGain:Low  #Atten: 26 dB Radio Device: BTS
Ref Offset 34.1 dB
10 digdiarindon1 REf 39.0 dBm
Log
P I |
‘ ‘ Center Freq
190 815.000000 MHz
) / \
-1.00
-11.0
Relatve Lin|
-21.0
-31.0 + N
-41.0
510 i -
Center 815 MHz Span 100 kHz
P CF Step
10.000 kHz
Total Power Ref 36.38 dBm 0.0125 MHz Auto Man
Lower < Peak-> Upper
StartFreq Stop Freq  IntegBW  dBm ALim(dB)  Freq (Hz) dBm  ALIm(dB)  Freq(Hz) FreqOffset
0.0Hz 5625kHz  1000Hz 2102 (-1536)  -1250k 2149  (-14.90) 9500 A 0 Hz|
5.625 kHz 1250kHz  1000Hz 3564  (282) 1240k 3631  (276) 1250k
12.50 kHz 5000kHz ~ 1000Hz 3612 (-16.08)  -1400k -3641 (-16.37) 1380k
50.00 kHz 1000kHz 1000 Hz () ()
99.90 kHz 1000kHz 1000 Hz () (=)
99.90 kHz 100.0kHz  100.0kHz (-) (- T
1250 MHz ~ 15.00MHz  1.000 MHz () (-
1250 MHz  15.00MHz  1.000 MHz () L
usa status

Agilent Spectrum Analyzer - Spectrum Emission Mask - PS-H - P25-C4FM

800PS C4FM Signal at 806.025MHz

| RL S [ R [soo aC| [ [ sensEWT[ | AUGNAUTO  [od3638PMAugag,202s [ |
[Center Freq 806.025000 MHz Center Freq: 806.025000 MHz Radio Std: None Frequency
5= Trig: Free Run Avg: 100.00% of 2
PASS \FGain:Low  #Atten: 26 dB Radio Device: BTS
Ref Offset 34.1 4B
10 dBidiatindo1 Ref 39.0 dBm
Loa|— T ]
20 Center Freq
190 806.025000 MHZ
9.00
-1.00
-11.0 Eelative Limit
-21.0
-31.0
-41.0
510 i
Center 806 MHz Span 62.5 kHz
P CF Step
6.250 kHz|
Total Power Ref 3643 dBm 0.0125 MHz Auto Man|
Lower < Peak > Upper
Start Freq StopFreq  IntegBW  dBm ALim(dB)  Freq (Hz) dBm  ALim(dB)  Freq (Hz) Freq Offset
0.0Hz 4000kHz ~ 1000Hz 2101 (-15.42) 1250 2117 (1526) 9375 0Hz
4.000 kHz 8500kHz  1000Hz  -7.640 (29.73)  -5844k 4700 (-30.76) 4125k
8.500 kHz 1500kHz  1000Hz -3572 (2835)  -1422k -36.79  (2884) 1450k
15.00 kHz 2500kHz  1000Hz  -4208  (7.47) 2497k (822) 2494k
25.00 kHz 3125kHz  1000Hz  -4237  (29.33) 2500k (-29.93) 2531k
31.15kHz 31.25kHz  1000Hz () (—) N
1250MHz 1500 MHz ~ 1.000 MHz () ()
1250 MHz 1500 MHz  1.000 MHz () ()
= staus|
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800PS HDQPSK Sign

al at 823.975MHz

Agilent Spectrum Analyzer - Spectrum Emission Mask - PS-D - P25-HDOPSK

RL S RF 500  AC SENSE:INT] ALIGNAUTO 04:38:10PM Aug 29, 2023
Center Freq 823.975000 MHz | Center Freg: 623575000 MHz Radio 5td: None Frequency
—— Trig:Free Run Avg: 100.00% of 2
PASS \ IFGain:Low #Atten: 26 dB Radio Device: BTS
Ref Offset34.1 dB
10 dBidiywindon1 Ref 39.0 dBm
Log[—— T 7
P [ |
‘ ‘ CenterFreq
1 823.975000 MHz
) / \
-1.00
-11.0 \
Relatve Lin]
-21.0
-31.0 2 M
-41.0
Rl S—
Center 824 MHz Span 100 kHz CF Step)
10.000 kHz|
Total Power Ref 36.37 dBm 0.0125 MHz Auto Man|
Lower < Paak -> Upper
Start Freq StopFreq  Integ BW  cdBm ALir(cB)  Freq (Hz) dBm  ALim(dB)  Freq (Hzh Freq Offset|
0.0Hz 5625kHz  1000Hz 1997  (16.40) 1100k 1992  (-16.45) 1000 & 0 Hz|
5.625 kHz 1250kHz  1000Hz  -3557  (201)  -1250k 3591  (-2.35) 1250k
12.50 kHz 5000kHz ~ 1000Hz -3554  (-1540)  -1295k  -3588  (-1574) 1355k
50.00 kHz 1000kHz ~ 100.0Hz ) ()
99.90 kHz 1000kHz 1000 Hz () ()
99.90 KHz 100.0kHz ~ 100.0 kHz (-) (—) 1
1250 MHz ~ 15.00MHz  1.000 MHz () ()
1250 MHz  15.00MHz  1.000 MHz (=) - ()
usc status

800PS HDQPSK Signal at 815MHz

Agilent Spectrum Analyzer - Spectrum Emission Mask - PS-D - P25-HDQPSK

S

RF S0Q AC 04:37:36 PM Aug 29, 2023
Center Freq 815.000000 MHz | Center Freg: 815.000000 MHz Radio Std: None Frequency
—— Trig:FreeRun Avg: 100.00% of 2
PASS IFGain:Low #Atten: 26 dB Radio Device: BTS
Ref Offset 34.1 dB
10 dibiiswmiont Ref 39.0 dBm
Log T
0 ‘ ‘ Center Freq
190 J { 815.000000 MHzZ|
9.00
-1.00
-11.0 \
Felative Lini|
-210
-31.0 ¥ Al
-41.0
51,0 I } o
Center 815 MHz ‘Span 100 kHz
P CF Step)
10,000 kHz|
Total Power Ref  26.32 dBm 0.0125 MHz Auto Man
Lower < Peak -5 oper
Start Freq Stop Freq  IntegBW  dBm ALim(dB)  Freq (Hz) dBm  ALim(dB)  Freq (Hz) Freq Offset|
00Hz 5625kHz  1000Hz 2024 (-16.09) 00 2024 (-16.09) 00 & 0Hz
5 625 kHz 1250kHz  1000Hz 3609  (-248) S1250k 3629 (-3.40) 1240k
12.50 kHz 5000kHz  1000Hz  -3641  (-16.02) 4375k 3640 (-16.30) 1290k
50.00 kHz 1000 kHz  100.0 Hz () - (—)
99.90 kHz 1000 kHz  100.0 Hz (=) (-
99.90 kHz 1000 kHz  100.0 kHz () (- b |
1250 MHz ~ 1500MHz  1.000 MHz () (-
1250 MHz  15.00MHz  1.000 MHz () (-
= STATUS|

800PS HDQPSK Signal at 806.025MHz

Agilent Spectrum Analyzer - Spectrum Emission Mas!

K.

[k [soa ac | ALIGNAUTO 7:01M Aug 29, 2023
Center Freq 806.025000 MHz | Center Freq: 606.025000 MHz Radio Std: None Frequency
Trig: Free Run Avg: 100.00% of 2
PASS | \FGainiLow  #Atten: 26 dB Radio Device: BTS
Ref Offset 34.1 dB
10 deitiswniont Ref 39.0 dBM
Log
e CenterFreq|
1 806.025000 MHz
El
-1.00
-11.0 Relative Limi]
-21.0
-31.0
-41.0
-51.0
Center 806 MHz Span 62.5 kHz
P CF Step)
6.250 kHz
Total Power Ref 36.22 dBm 0.0125 MHz Auto Man
Lower < Peak -» Upper
Start Freq StopFreq  ItegBW  dBm  ALIm(dB) Freq(Hz) dBm  ALim(dB)  Freq(Hz) Freq Offset|
00Hz 4000kHz ~ 1000Hz 1970  (-1652) 7188 1973 9375 & 0 Hz|
4.000 kHz 8500kHz  1000Hz 5070  (-22.88) 5083k 7.077 4719k
8.500 kHz 1500kHz  1000Hz 3690 (2855 1472k  -3662 1459 k
15.00 kHz 2500kHz  1000Hz  -4274  (786)  -2500k  -4343 2497k
25.00 kHz 3M25kHz  1000Hz  -4231  (2006)  -2506k 4271 2500k
31.15kHz 3125kHz  100.0 Hz () —F
1250 MHz ~ 15.00 MHz  1.000 MHz
1250 MHz  15.00 MHz  1.000 MHz =
=
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800PS FM Signal at 823.975MHz

Agilent <pec(mm Analyzer <pecm.m Emission Mask - PS-D - FM

ISE:INT} ALIGNAUTO 04:43:21 PM Aug 29, 2023
Center Freq 923 975000 MHz | Center Freq: 823. 975000 MHz Radio Std: None Frequency
Trig: Free Run Avg: 100.00% of 2
PASS \FGainLow  HAtten: 26 dB Radio Device: BTS
Ref Offset 34.1 dB
10 dBigianing«1 Ref 39.0 dBm
P T
® ‘ ‘ CenterFreq
190 823.975000 MHz|
] / \
-1.00
-11.0
210 Retative Lini
310 i \
-41.0
[-51.0 fopbmnes _—
Center 824 MHz Span 100 kHz,
P CF Step
10.000 kHz|
Total Power Ref 36.08 dBm 0.0125 MHz Auto Man
Lower < Peak-> Unper
Start Freq StopFreq  Integ BW  dBm  alLim(dB) Freq(Hz) dBm  ALim(dB)  Freq(Hz) Freq Offset|
00Hz 5625kHz  1000Hz 2886  (722)  -3000k 2861  (747) 3000k & 0 Hz|
5625 kHz 1250kHz  1000Hz  -3645  (298)  -1245k  -3533  (-2.93) 1230k
1250 kHz 5000kHz ~ 1000Hz 3596  (-1502)  -1315k -3572  (-14.78) 1270k
50.00 kHz 1000kHz 1000 Hz () ()
99.90 kHz 1000kHz 1000 Hz ()
99.90 kHz 100.0kHz ~ 100.0 kHz () b
1250MHz  1500MHz  1.000 MHz ()
1250 MHz 1500 MHz  1.000 MHz (=) ()
usa staTus|

RL S RF S0Q  AC ALIGN AUTO 04:43:10PM Aug28,2023 [ _ ||
Center Freq 815.000000 MHz \ CenterFreq §15.000000 MHz Radio Std: None Frequency
Trig: Fre Avg: 100.00% of 2
PASS IFGain:Low #Atten: 26 dE Radio Device: BTS
Ref Offset 34.1 dB
10 dBdiinions Ref 39.0 dBm
og [ |
3 | ‘ CenterFreq|
190 i C 815.000000 MHz
9.
-1.00
-11.0
10 Retstive L
[31.0 ‘,/ \
-41.0
51,0 et —
Center 815 MHz Span 100 kHz
P CF Step|
10.000 kHz|
Total Power Ref 3592 dBm 0.0125 MHz Auto Man|
Lower < Peak ->
Start Freq StopFreq  Integ BW  dBm  ALim(dB) Freq (Hz) Brn Aum( ) Freq (Hz) Freq Offset|
00Hz 5625kHz  1000Hz 2869  (723) 3000k 2845  (7.47) 3000k & 0 Hz|
5.625 kHz 1250kHz  1000Hz 3603 (2238) 1245k 3709 (-3.07) 1250k
12.50 kHz 5000kHz ~ 1000Hz  -3607 (-1507)  -1350k -36.10  (-15.10) 1265k
50.00 kHz 100.0kHz 1000 Hz () — ()
99.90 kHz 100.0kHz 1000 Hz () ()
99.90 kHz 100.0kHz ~ 100.0 kHz (~) () 1
1250 MHz  1500MHz  1.000 MHz () ()
1250 MHz 1500 MHz  1.000 MHz () ()
usc sTATUS|

Agilent ‘9peclrum Analyzer Spectrum Emission Mask - PS-H -
| RL 5 |

800PS FM Signal at 806.025MHz

FM

| RF[S0@ aC | | ] eEMSEMNT] | ALIGNAUTO 04:42:50PM Aug 29, 2023

Center Freq 806 025000 MHz Center Freq: 806.025000 MHz Radio Std: None Frequency
= Trig:Free Run Avg: 100.00% of 2
PASS \FGain:Low  #Atten: 26 dB Radio Device: BTS
Ref Offset 34.1 dB
10 diidiswirdnt Ref 39.0 dBm
Log
20 Center Freq|
190 806.025000 MHz|
9.00
-1.00
-11.0
-21.0
-31.0
-41.0
-51.0
Center 806 MHz Span 62.5 kHz
P CF Step
6.250 kHz|
Total Power Ref 36.01 dBm 0.0125 MHz Auto Man|
Lower < Peak -» Upper
Start Freq StopFreq  IntegBW  dBm ALim(dBy  Freq (Hz) dBrm  ALim{dB)  Freq (Hz) Freq Offset|
0.0Hz 4000kHz ~ 1000Hz 2873  (-7.28) 3000k 2849 (752 3.000k & 0 Hz|
4.000 kHz 8500kHz  1000Hz 1770  (-10.53) 5000k 1730 (-10.93) 5.000 k
8.500 kHz 1500kHz  1000Hz 2660  (-26.84) 9000k 2782  (-28.06) 92.000 k
15.00 kHz 2500kHz  1000Hz 4209  (7.65) 2475k 4294 (8.09) 2491k
2500 kHz 3125kHz  1000Hz 4296  (-29.00) 2613k 4307 (29.11) 2553k
31.15kHz 3125kHz 1000 Hz - () — () .
1250MHz ~ 15.00MHz  1.000 MHz () ()
1250MHz  15.00MHz  1.000 MHz () - ()
usc status|
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800PS CQPSK Signal at 823.975MHz ALC

Agilent Spectrum Analyzer - Spectrum Emission Mask - PS-H - P25-COPSK

RF S00  AC

B SENSE:INT| ALIGN AUTO 04:30:46PM Aug 23, 2023
Center Freq 823.975000 MHz | Center Freg: 623675000 MHz Radio 5td: None Frequency
—— Trig:Free Run Avg: 100.00% of 2
PASS \ IFGainiLow #htten: 26 dB: Radio Device: BTS
Ref Offset34.1 dB
10 dBidiywindon1 Ref 39.0 dBm
Loa[——— T 7
2, Center Freq|
19 823.975000 MHz
El
-1.00
m et Lin
-21.0
-31.0
-41.0 -
-51.0
Center 824 MHz Span 62.5 kHz CF Step
6.250 kHz|
Total Power Ref 37.70 dBm 0.0125 MHz Auto Man|
Lower < Peak -» Upper
Start Freq StopFreq  Integ BW  dBm ALim(dB)  Freq (Hz) dBm  ALim(dB)  Freq (Hz) Freq Offset|
00Hz 4000kHz ~ 1000Hz 2205 (-1564) 1000k 2289 (1511) 7500 A 0 He|
4.000 kHz 8500kHz  1000Hz -3224  (-34.94) 8500k 3176 (:34.71) 8489 k
8.500 kHz 1500kHz ~ 1000Hz -3623  (-29.03) 1494k 3500 (-28.60) 1447k
15.00 kHz 2500kHz  1000Hz -4140  (-8.33) 2488k 4119 (:8.03) 2401k
25.00 kHz 3125kHz  1000Hz -4187  (-29.55) 2503k -4133  (-29.00) 2556k
3115 kHz 3125kHz 1000 Hz - () ) -
1250 MHz ~ 15.00MHz  1.000 MHz E () (—) ,
1250MHz  15.00MHz  1.000 MHz - () - () — |
usc status

800PS CQPSK Signal at 815MHz ALC

Agilent Spectrum Analyzer - Spectrum Emission Mask - PS-H - P25-CQPSK

RL S RF 500  AC SENSEINT]
Center Freq 815.000000 MHz ‘ Center Freq: 815.000000 MHz
PASS

Ref Offset 34.1 dB.

= Trig: Free Run Avg: 100.00% of 2
10 diidiawinint Ref 39.0 dBmM

ALIGNAUTO|04:39: 10PM Aug 23, 2023

Radio Std: None al e

IFGain:Low #Atten:

26 dB Radio Device: BTS

Log

Center Freq|

815.000000 MHz|

1.0

Relaive Lini}

210

310

410

510

Center 815 MHz

Span 62.5 kHz

CF Step|
6.250 kHz|
Total Power Ref 38.31 dBm 0.0125 MHz Auto Man
Lower < Peak-> Upper
Start Freq StopFreq  Integ BW  dBm  ALim(dB) Freq (Hz) dBm  ALm(dB)  Freq(Hz) Freq Offset|
0.0Hz 4000kHz ~ 1000Hz 2306 (-1525) 5625 2272 (-1560) 9688 A 0 Hz|
4.000 kHz 8500kHz  1000Hz -31.36 (:3492)  -8460k -3229  (-35.85) 8.469 k
8.500 kHz 15.00 kHz 1000 Hz -35.03 (-2853) -1488k -3521 -28 57) 1497k
15.00 kHz 2500 kHz 1000 Hz -40.53 (-8.15) -2484k -4084 (-8.30) 2491k
25.00 KHz 3125KHz  1000Hz  40.59 (2899) 2553k 4076  (-29.15) 2609k
3115 kHz 3125kHz  1000Hz [ - - [
1250 MHz 1500 MHz  1.000 MHz () - - ()
1250MHz 1500 MHz  1.000 MHz () - (=)

msc

Agilent Spectrum Analyzer - Spectrum Emission Mask - PS-H - P25-COPSK
AC

800PS CQPSK Signal at 806.025MHz ALC

[ r [soa ac | ALIGNAUTO | D4:38:35PM Aug25, 2023
Center Freq 806.025000 MHz | Center Freq: 806.025000 MHz Radio Std: None Frequency
= Trig:Free Run Avg: 100.00% of 2
PASS | IFGainiLow  #Atten: 26 dB Radio Device: BTS
Ref Offset 34.1 dB
10 dBidiswindowi REf 39.0 dBm
Log[— T ]
20 CenterFreq|
190 806.025000 MHz|
9.00
1.00
10 et Line]
-21.0
-31.0
-41.0
-51.0
Center 806 MHz Span 62.5 kHz
P CFStep
6.250 kHz|
Total Power Ref 38.23 dBm 0.0125 MHz Auto Man|
Lower < Peak -> Upper
Start Freq StopFreq  IntegBW  dBm  ALIm(dB) Freq(Hz) dBm  ALIm(dB)  Freq (Hz) Freq Offset
0.0Hz 4000kHz ~ 1000Hz 2287 (-1536) 3750 2285 1344k & O Hz|
4.000 kHz 8500kHz  1000Hz -31.45 (-3517)  -8438k  -3120 8344k
8.500 kHz 1500kHz  1000Hz -3478  (28.15) 1491k 3482 1466k
15.00 kHz 2500kHz  1000Hz -40.60  (797)  -2491k  -41.40 2472k
25.00 kHz 3125kHz  1000Hz -41.12  (-2938)  -2538k  -4137 2691k
31.15kHz 3125kHz 1000 Hz - () - i
1250MHz  15.00MHz  1.000 MHz ()
1250 MHz  15.00MHz  1.000 MHz ()
usc
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800PS C4FM Signal at 823.975MHz ALC

Agilent Cpeclrum Analyzer Cpecm.m Emission Mask - PS-D - P25-C4FM

fSEINT] ALIGNAUTO  |04:3034PM Abg25,2023 | _ |
Center Freq 823 975000 MHz | Center Freq: 823.675000 MHz Radio Std: None quency
Trig: Free Run Avg: 100.00% of 2
PASS | \FGaindlow  HAtten: 26 dB Radio Device: BTS
Ref Offset 34.1 dB
10 dbigismindew1 Ref 39.0 dBm
Loa[— 1 | ‘ ‘
e ‘ ‘ Center Freq|
1 823.975000 MHz
9.
-1.00
-11.0
. Reltive L
-31.0 V \1
-41.0
-51.0
Center 824 MHz Span 100 kHz,
P CF Step)
10.000 kHz
Total Power Ref  37.74dBm 00125 MHz Auto Man
Lower < Peak ->
Start Freq StopFreq  IntegBW  dBm  aLim(dB) Freq(Hz) dBm Aum( ) Freq (Hz) Freq Offset|
0.0 Hz 5625kHz  1000Hz 2236  (15.39) 2000 2219 (1555) 5000 & OHz
5625 kHz 1250kHz  1000Hz  -3475  (292)  -1245k 3548  (-329) 1250k
12.50 kHz 5000kHz  1000Hz -3490 (1562) 1320k -3395  (-1467) 1260k
50.00 kHz 1000kHz 1000 Hz () ()
99.90 kHz 1000kHz  100.0 Hz ()
99.90 kHz 100.0kHz ~ 100.0 kHz ()
1250 MHz  15.00MHz  1.000 MHz (-)
1250 MHz 1500 MHz  1.000 MHz ()
= satus

800PS C4FM Sig

nal at 815MHz ALC

Agilent Cpeclrum Analyzer Cpeclrum Emission Mask - PS-D - P25-CAFM

ALIGN.

AUTO|04:38:59 PM Aug 29, 2023

Frequency

nsc

STATUS

[enter Freq 815 000000 MHz ‘ CenterFreq $15.000000 Mz Radio Std: None
Trig: Free Run Avg: 100.00% of 2
PASS IFGain:Low #htten: 26 dB Radio Device: BTS
Ref Offset 34.1 dB
10 diigiswindowt Ref 39.0 dBm
Log ‘ ‘
20 ‘ ‘ CenterFreq|
180 815.000000 MHz
9.00
-1.00 /
110
Reatve L]
210 | :
-31.0 V \‘
410
-51.0
Center 815 MHz Span 100 kHz
P CF Step)
10.000 kHz|
Total Power Ref 38.34 dBm 0.0125 MHz Auto Man
Lowver < Peak ->
Start Freq StopFreq  IntegBW  dBm  ALim(dB) Freq(Hz) dBm Freq Offset]
0.0Hz 5625kHz  1000Hz 2283  (-1551) 7500 2293 0Hz
5.625 kHz 1250kHz  100.0Hz 3436 (277) 1250k -3360
12.50 kHz 5000kHz  1000Hz -3423  (-1565) 1330k -3382
50.00 kHz 100.0 kHz 100.0Hz (=) -
9990 kHz 1000 kHz 100.0Hz
9990 kHz 1000kHz 1000 kHz
1250 MHz 15.00 MHz ~ 1.000 MHz
12.50 MHz 15.00 MHz ~ 1.000 MHz (=)

800PS C4FM Sig

Agilent Spectrum Analyzer - Spectrum Emission Mask - PS-H - P25-C4FM

nal at 806.025MHz ALC

SENSE:INT| ALIGNAUTO 04:38: 25 PM Aug 29, 2023
Center Freq 806.025000 MHz ‘ Center Freq: 806.025000 MHz Radio Std: None Frequency
Trig: Free Run Avg: 100.00% of 2
PASS \ IFGain:Low #Atten: 26 dB Radio Device: BTS
Ref Offset 34.1 dB
10 dBkizwindon1 Ref 39.0 dBm
Log
2 Center Freq|
190 806.025000 MHZ|
El
-1.00
o Relstive Lint]
-21.0
-31.0
-41.0
-51.0
Center 806 MHz Span 62.5 kHz
P CF Step
6.250 kHz|
Total Power Ref 38.28 dBm 0.0125 MHz Auto Man|
Lower < Peak -> Upper
StartFreq StopFreq  IntegBW  dBm  ALim(dB) Freq (Hz) dBm  ALim(dB)  Freq (Hz) Freq Offset|
0.0Hz 4000kHz ~ 1000Hz 2267  (-1561) 9088 2272 (-1557) 2500 & O Hz|
4.000 kHz 8500kHz ~ 1000Hz 9070 (-2961)  -6281k 6967  (-29.86) 4188k
8.500 kHz 1500kHz  1000Hz -3481 (2867)  -1463k 3475  (-28.37) 1478k
15.00 kHz 2500kHz  1000Hz 4135  (853) 2500k -4076  (-7.04) 2500k
25.00 kHz 3125kHz  1000Hz  -4033 (-2864)  -2528k  -4069  (29.01) 2503k
3115 kHz 31.25kHz 1000 Hz () ) —F
1250 MHz 1500 MHz  1.000 MHz ()
1250 MHz 1500 MHz  1.000 MHz () =
usc jsTatus|
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Agilent Spectrum Analyzer - Spectrum Emission Mask - PS-D - P25-HDQPSK

800PS HDQPSK Signal at 823.975MHz ALC

RL S RF S0Q  AC NSEINT] ALIGN AUTO 04:39:56PMAug29,2023 | _ |
Center Freq 823.975000 MHz | Center Freq: 823.975000 MHz Radio Std: None Frequency
== Trig:Free Run Avg: 100.00% of 2
PASS \FGaindlow  #Atten: 26 dB Radio Device: BTS
Ref Offset34.1 dB
10 dBgisvindset Ref 39.0 dBm
Log I
B ‘ Center Freq|
1 823.975000 MHz|
9.
-1.00 \
110
e Relaive Lini]
-31.0 V \‘
-41.0
-51.0 ‘
Center 824 MHz Span 100 kHz
P CF Step|
10.000 kHz
Total Power Ref 37,67 dBrn 0.0125 MHz Auto Man
Lower < Peak -> Upper
Start Freq Stop Freq  Integ BW  dBm ALIM(dB)  Freq (Hz) dBm  ALIm(dB) Freq (Hz) FreqOffset|
00Hz 5625kHz  1000Hz 2138  (-16.28) 7500 2156 (-16.10) 2000 A 0 Hz|
5625 kHz 1250kHz  1000Hz 3501  (347) 1240k 3542 (3.15) 1250k
12.50 kHz 50.00kHz  1000Hz  -3406  (-1471) 1280k 3453 (1518 1380k
50.00 kHz 1000kHz 1000 Hz () ()
99.90 kHz. 1000kHz ~ 100.0Hz
99.90 kHz 1000kHz  100.0 kz b
1250 MHz 1500 MHz  1.000 MHz
1250 MHz  15.00 MHz  1.000 MHz ()
usa

R s0Q SENSEINT|

ALIGNAUTO

04:39:22 PM Aug 26, 2023

s aC
ICenter Freq 815.000000 MHz

| Center Freq: 815.000000 MHz Radio Std: None Frequency
== Ttig:Free Run Avg: 100.00% of 2
PASS FFGaindlow  #Atten: 26 dB Radio Device: BTS
Ref Offset 34.1 dB
10 dRigiswndow1 REf 39.0 dBm
Log ‘ ‘
20 ‘ ‘ CenterFreq|
190 et 815.000000 MHz|
9.00
1.00
-11.0
Reistve Line
210 1 f
310 V N
-41.0
510
Center 815 MHz Span 100 kHz
P CFStep
10.000 kHz|
Total Power Ref 38.44 dBm 0.0125 MHz Auto Man
Lower < Peak->
Start Freq StopFreq IntegBW  dBm  ALim(dB) Freq(Hz) dBm Freq (Hz) Freq Offset
0.0Hz 5.625 kHz 100.0 Hz 2172 (-16.72) -750.0 2236 7000 & 0 Hz|
5.625 kHz 12.50 kHz 100.0 Hz -3374 (-2.60) -12.45k -3464 1250 k
12.50 kHz 50.00 kHz 100.0 Hz -3399  (-1551) -13.05k -3376
50.00 kHz 100.0 kHz 100.0 Hz (—) —
99.90 kHz 100.0 kHz, 100.0 Hz
99.90 kHz 100.0 kHz 100.0 kHz b
12.50 MHz 15.00 MHz ~ 1.000 MHz
1250 MHz  15.00 MHz  1.000 MHz () - e
= status|

Agilent Spectrum Analyzer - Spectrum Emission Mask - PS-H - P25-HDQPSK

| RL S [ R [s0@ ac[ [ [ SENSEINT] ALIGNAUTO  [D4:38:47 PM ALg 29, 2023
Center Freq 806.025000 MHz Center Freq: 806.025000 MHz Radio 5td: None quency
= Trig:Free Run Avg: 100.00% of 2
PASS \FGain:Low  #Atten: 26 dB Radio Device: BTS
Ref Offset 34.1 dB
10 dBsdiawindon1 Ref 39.0 dBm
Log
2 CenterFreq|
19 806.025000 MHZ|
El
-1.00
110 eletive Lim]
-21.0
-31.0
-41.0
-51.0
Center 806 MHz Span 62.5 kHz
P CF Step
6.250 kHz|
Total Power Ref 3838 dBm 0.0125 MHz Auto Man|
Lower < Peak -» Upper
StartFreq StopFreq  IntegBW  dBm  ALim(dB) Freq (Hz) dBm  ALIm(dB)  Freq (Hz) Freq Offset|
0.0 Hz 4000kHz ~ 1000Hz 2152  (-16.86) 5313 2170 (-1668) 1563 A O Hz|
4.000 kHz 8500kHz ~ 1000Hz 7393 (-2321)  -5000k 9343 (2393 4856k
8.500 KHz 1500kHz ~ 1000Hz ~ -3509 (2848)  -1500k 3494 1488k
15.00 kHz 2500kHz  1000Hz 4077  (821)  -2494k  -40.83 2500k
25.00 kHz 3125kHz  1000Hz  -4000 (-2932) 2572k  -40.69 2603k
3115 kHz 31.25kHz 1000 Hz () - o
1250 MHz 1500 MHz  1.000 MHz (=)
1250 MHz 1500 MHz  1.000 MHz () =
usc
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800PS FM Signal at 823.975MHz ALC

Agilent Spectrum Analyzer - Spectrum Emission Mask - PS-D - FM

RL S RF S0R  AC ALIGNAUTO 04:43:55PM Aug2g, 2023
Center Freq 823.975000 MHz | Center Freq: 823.575000 MHz Radio Std: None Frequency
—— Trig:Free Run Avg: 100.00% of 2
PASS IFGain:Low #Atten: 26 dB Radio Device:BTS
Ref Offset 34.1 dB
10 digiswindont Ref 39.0 dBmM
Log T T 1
20 ‘ ‘ CenterFreq|
190 823.975000 MHz|
9.00
-1.00
-11.0
o Relative Lint|
o v \
-41.0
-51.0 } ‘
Center 824 MHz Spanh 100 kHz
P CF Step
10.000 kHz|
Total Power Ref 37.73 dBm 0.0125 MHz Auto Man|
Lower < Peak-> Upper
Start Freq StopFreq  IntegBW  dBm  ALm(dB) Freq(H)  dBm  aLim(dB) Freq(Hz) FreqOffset|
0.0Hz 5625kHz  1000Hz 3050  (723)  -3000k 3025  (7.48) 3.000k & 0 He|
5.625 kHz 1250kHz  1000Hz  -3465  (245) 1250k 3420  (-200) 1250k
1250 kz 5000kHz ~ 1000Hz -34.55 (-1526)  -13.65k -3443 (1515 13.40k
50.00 kHz 100.0kHz  100.0 Hz () (=)
99.90 kHz 100.0kHz  100.0 Hz ()
99.90 kHz 100.0kHz 1000 kHz () 1
1250MHz  15.00MHz  1.000 MHz ()
1250MHz  15.00MHz  1.000 MHz () ()
= status|

800PS FM Signal at 815MHz ALC

Ag|lent cPectmm Analyzer c.x-cm.m Emission Mask - PS-D - FM

ALGNAUTO  |04:43:43PM Aug29, 2023

SENSE:INT]
[enter Freq 315 000000 MHz Center Freq; 815.000000 MHz Radio Std: None quency

Trig: Free Run Avg: 100.00% of 2
*‘FAS S - 9 4

IFGain:Low #Atten: 26 dB Radio Device: BTS

Ref Offset 34.1 dB
10 dBitiswindowt Ref 39,0 dBm
g

Lo T T
2 ‘ ‘ CenterFreq|
13 815.000000 MHz
El
-1.00 / \
-11.0
Relatve L]
210 ! £
310 V w
-41.0
510 T } i
Center 815 MHz Span 100 kHz
P CF Step
10.000 kHz|
Total Power Ref 38.36 dBm 0.0125 MHz Auto Man|
Lower < Peak -> Upper
Start Freq StopFreq  IntegBW  dBm  ALim(dB) Freq(Hz) dBm  ALim(dt Freq (Hz) FreqOffset
0.0Hz 5625kHz  1000Hz 3113 (723 3000k 30.88 5 3000k & 0Hz
5.625 kHz 1250kHz  1000Hz 3391 (233 1250k -34.81 (323 1250 k
8

)
)
1250 kHz 5000 kHz 1000 Hz -3342 (-14.86)
5000 kHz 1000kHz 1000 Hz ) (-
9990 kHz 1000kHz 1000 Hz ) (-
9990 kHz 1000kHz 1000 kHz ()
1250MHz  1500MHz  1.000 MHz (=)
()

)

)

)
1255k 3444 88) 1310k
)

)

12.50 MHz 15.00 MHz  1.000 MHz
hsa STATUS

800PS FM Signal at 806.025MHz ALC

Agilent CPectrum Analyzer Spectrum Emission Mask - PS-H - FM.

| RL S | [so oCc [ [ [ SENSEINT[ [  ALIGNAUTO  [04:43:32PM Aug29, 2023
Center Freq 806 025000 MHz Center Freq 806025000 MHz Radio Std: None Frequency
= Trig: Free Run Avg: 100.00% of 2
PASS \FGainLow  #Atten: 26 dB Radio Device: BTS
Ref Offset 34.1 dB
10 dBkdiawindo1 Ref 39.0 dBm
Log
20 Center Freq|
190 806.025000 MHZ|
9.00
-1.00
110 et Link
-21.0
-31.0
-41.0
-51.0
Center 806 MHz Span 62.5 kHz
P CF Step
6.250 kHz|
Total Power Ref 3830 dBm 0.0125 MHz Auto Man|
Lower < Peak > Upper
Start Freq StopFreq  IntegBW  dBm  ALim(dB) Freq (Hz) dBm  ALm(dB)  Freq(Hz) FreqOffset|
0.0Hz 4000kHz ~ 1000Hz 3104  (727)  -3000k 3080  (-7.51) 3000k & O Hz|
4.000 kHz 8500kHz ~ 1000Hz ~ 2001 (1052)  -5000k 1958  (-10.94) 5000k
8.500 kHz 1500kHz  100.0Hz 2438 (:2692) 9000k -2589  (-28.42) 9000k
15.00 kHz 2500kHz  1000Hz -4105  (-826)  -2500k -4105  (-8.25) 2500k
25.00 kHz 3125kHz  1000Hz  -40.40  (2873)  -2509k  -4025 (-28.59) 2513k
31.15kHz 3125kHz 1000 Hz () - - () —F
1250MHz ~ 15.00MHz  1.000 MHz () ()
1250 MHz  15.00MHz  1.000 MHz (=) (=) =
usa sTaTUS
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150PS CQPSK Signal at 173.975MHz

Agilent Spectrum Analyzer - Spectrum Emission Mask - PS-E - P25-COPSK

RL S R [S00 AC
[Center Freq 173.975000 MHz

PASS

IFGain:Low

== Trig:Free Run
#Atten: 26 dB

ALIGNAUTO  |04:25:54PM AUg29, 2023

SENSEINT]
‘ Center Freq: 173.975000 MHz

Radio Std: None

Avg: 100.00% of 2

Radio Device:BTS

Frequency

Ref Offset31.8 dB
10 dBiiawindont REF 39.0 dBm

Log
p=l

19,

9.

CenterFreq
173.975000 MHz]

-1.00

110

210

310

410

510

Center 174 MHz

Span 100 kHz

CF Step
10.000 kHz
Total Power Ref 36.61 dBridi00625 MHz Auto Man
Lower < Peak -> Upper
Start Freq Stop Freq  Integ BW  dBm ALIm(dB)  Freq (Hz) dBm  ALIm(dB)  Freq (Hz) FreqOffset|
00Hz 3000kHz ~ 1000Hz 2119  (-15.42) 9000 2095 (1566) 5000 A 0 Hz|
3.000 kHz 4600kHz ~ 1000Hz  -2765  (7.59) 4800k 2794  (-788) 4600k
4600 kHz 50.00kHz  1000Hz  -2643  (-153) 4750k 2798 (-308) 4850k
50.00 kHz 1000kHz 1000 Hz () )
99.90 kHz. 1000kHz 1000 Hz
99.90 kHz 1000kHz  100.0 kHz b
1250 MHz 1500 MHz  1.000 MHz
1250 MHz  15.00 MHz  1.000 MHz () (-
usa

RF S0 A

| RLS | w | d ALIGNAUTO  |0425:20PM Aug29,2028 | _ =
Center Freq 163.000000 MHz | Center Freq: 163.000000 MHz Radio Std: None quency
—— Trig:Free Run Avg: 100.00% of 2
PASS IFGain:Low #Atten: 26 dB Radio Device: BTS
Ref Offset 31.8 dB
10 dBkgiswindon1 Ref 39.0 dBm
Log T
20 ‘ CenterFreq|
190 163000000 MHz
9.00
-1.00 / \
-11.0
210 ‘/ \" Retative L
-31.0
-41.0
-51.0
Center 163 MHz Span 100 kHz
P CFStep
10,000 kiHz|
Total Power Ref 36.64 dBrDI00625 MHz Auto Man
Lower < Peak > Upper
Start Freq StopFreq  IntegBW  dBm  ALim(dB) Freq (Hz) dBm  ALim(dB)  Freq (Hz) FreqOffset
0.0Hz 3000kHz  1000Hz 2102 (-1561) 1000 2113 (-1550) 8000 A 0Hz
3.000 kHz 4600kHz ~ 1000Hz 2825  (822)  -4B00k -27.85  (7:82) 4600k
4.600 kHz 5000kHz ~ 1000Hz  -27.09 (215 4750k 2715  (220) 4950k
50.00 kHz 1000kHz  100.0Hz (-) )
99.90 kHz 1000kHz ~ 100.0Hz (-) (-)
99.90 kHz 1000kHz ~ 100.0kHz (-) (-)
1250 MHz  15.00MHz  1.000 MHz (-) (-)
1250 MHz 1500 MHz  1.000 MHz () ()
=

ALIGNAUTO |04:24:45PM AUG23, 2023

RL S R [S0n AC
[Center Freq 152.025000 MHz
PASS

] Center Freq: 162.026000 MHz Radio Std: None
= Trig: Free Run Avg: 100.00% of 2

#Atten: 26 dB

IFGain:Low Radio Device: BTS

Log
20

190

9.00
-1.00
1.0
210
-31.0
-41.0
510

10 dBitiswndon1 ReF 39.0 dBmM

Center 152 MHz

Ref Offset 31.8 dB

Frequency

Center Freq
152025000 MHz|

RERtvEL

Span 100 kHz

usc

STATUS

CF Step
10.000 kHz
Total Power Ref 36.55 dB0I00625 MHz Auto Man
Lower < Peak > Upper
Start Freq StopFreq  Integ BW  dBm  ALim(dB) Freq (Hz) dBm  ALIm(dB)  Freq(Hz) FreqOffset
0.0Hz 3000kHz  1000Hz 2145 (1511) 6000 2086 (-1590) 00 & OHz
3.000 kHz 4600kHz  1000Hz 2753  (742)  -4600k 2736 (725 4600k
4 600 kHz 50.00 kHz 1000 Hz -26 61 (-1863) -4650k -27.42 (-244) 4600k
50.00 kHz 1000 kHz 1000 Hz () (=)
99.90 kHz 100.0kHz  1000Hz - )
99.90 kHz 1000 kHz 1000 kiz - ) b
1250MHz  1500MHz  1.000 MHz () )
1250 MHz 1500 MHz  1.000 MHz (- ()
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150PS C4FM Signal at 173.975MHz

Agilent Spectrum Analyzer - Spectrum Emission Mask - PS-D - P25-CAFM

ALIGNAUTO

04:25:42PM Aug 29, 2023

RL S RF S50Q  AC SENSEINT|
Center Freq 173.975000 MHz Radio Std: None

IFGain:Low #Atten: 26 dB Radio Device: BTS

| Center Freq: 173.975000 MHz
PASS
Ref Offset31.8 dB

= Trig:Free Run Avg: 100.00% of 2
10 dBkiawindo1 Ref 39.0 dBm

msc

Log T ]
20 ‘ ‘ CenterFreq
190 i L 173.975000 MHz|
9.00
-1.00
-11.0
Refatve L]
-21.0
-31.0 ¥ A
-41.0
-51.0 ‘ i
Center 174 MHz Span 100 kHz
P CF Step
10.000 kHz|
Total Power Ref 36.50 dBm 0.0125 MHz Auto Man
Lower < Peak > per
Start Freq StopFreq  IntegBW  dBm  ALim(dB) Freq(Hz) dBm  ALim(dB)  Freq(Hz) FreqOffset
0.0Hz 5625kHz  1000Hz 2109  (-1541) 1500 2130 (-1520) 1000k & 0Hz
5.625 kHz 1250kHz  100.0Hz  -35.88  (-281) 1245k 3652 (-309) 1250k
12.50 kHz 5000kHz ~ 100.0Hz 3552 (-1552) 1285k -3588  (-15.89) 1265k
50.00 KHz 1000kHz  100.0Hz () ~ ()
99.90 kHz 1000kHz  100.0Hz ()
99.90 kHz 1000kHz  100.0 kHz ()
1250MHz ~ 15.00MHz ~ 1.000 MHz ()
1250MHz  15.00 MHz  1.000 MHz ()

RF S0Q AC ALIGNAUTO

04:25:08PM AUG23,2023 | |

| RL S | RF[S00 AcC |
[Center Freq 163.000000 MHz

T

2.00 /

‘ Center Freq: 163.000000 MHz Radio Std: None 4 Y
—— Trig:Free Run Avg: 100.00% of 2
PASS IFGain:Low #Atten: 26 dB Radio Device: BTS
Ref Offset 31.8 dB

10 dBitiywnion1 RET 39.0 dBM

Log ‘ ‘

20 ‘ I CenterFreq|

19.0

163.000000 MHz|

-1.00

110

Relative Lini}
210

310

410
510 ! I
\ \ \

Span 100 kHz

Center 163 MHz

Total Power Ref 3562 dBm 00125 MHz

Lower < Posk-> Upper
Start Freq Stop Freq  IntegBW  dBm  ALim(dB) Freq (Hz) dBm  ALim(dB)  Freq (Hz)
0.0Hz 5625kHz  1000Hz 2154 (-15.08) £500 2147 (1549 0.0 &
5625 kHz 1250kHz  1000Hz 3608  (276)  -1250k  -3550  (255) 1245k
1250kHz  5000kHz  1000Hz  -3600 (-1604)  -1305k  -3635  (-16.39) 1310k
5000 kHz 1000kHz  1000Hz () ()
9990 kHz 1000kHz  100.0Hz () ()
9990 kHz 1000kHz 1000 kHz () () b
1250MHz - 1500 MHz - 1.000 MHz () ()
1250MHz 1500 MHz  1.000 MHz () ()

vsc status

CF Step
10.000 kHz|
[Auto Man|

Freq Offset|
0Hz

150PS C4FM Signal at 152.025MHz

Agilent Spectrum Analyzer - Spectrum Emission Mask - PS-D - P25-C4FM

RL S RF S0Q  AC ALIGN AUTO 04:24:32PM Aug29,2023 [ _ |
Center Freq 152.025000 MHz | CenterFreg: 152.025000 MHz Radio Std: None Frequency
== Trig: Free Run Avg: 100.00% of 2
PASS IFGain:Low #Atten: 26 dB Radio Device: BTS
Ref Offset 31.8 dB
10 clipitivnsent Ref 39.0 dBm
Log ‘ ]
=0 ‘ ‘ CenterFreq
190 / N 152.025000 MHz|
900
-1.00
i
Retatve Lini
210
KN
-41.0
-51.0
‘Center 152 MHz Span 100 kHz,
P CFStep
10.000 kHz
Total Power Ref 36.62 dBm 0.0125 MHz Auto Man|
Lower < Peak > Upper
Start Freq StopFreq  IntegBW  dBm  ALim(dB) Freq(Hz) dBm  ALIm(dB)  Freq(Hz) FreqOffset|
00Hz 5625kHz  1000Hz 2086  (-15.76) 21.38 4) 9000 & 0 He|
5625 kHz 1250kHz  100.0Hz  -3507  (-1.75) -35.92 -333) 12.40k
12.50 kHz 5000kHz ~ 100.0Hz  -36.07  (-16.16) -35.58 6) 12.85k
50.00 kHz 1000kHz ~ 100.0 Hz (=) )
99.90 kHz 100.0kHz  100.0 Hz
99.90 kHz 100.0kHz  100.0 kHz
1250 MHz 1500 MHz  1.000 MHz
1250 MHz 1500 MHz  1.000 MHz ()
usa
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150PS HDQPSK Signal at 173.975MHz

Agilent Spectrum Analyzer - Spectrum Emission Mask - PS-D - P25-HDOPSK

ALIGNAUTO

04:26:04 PM Aug 25, 2023

RL S R [S00 AC
ICenter Freq 173.975000 MHz

PASS

IFGain:Low

= Trig: Free Run
#Atten: 26 dB

SENSEINT|
‘ Center Freq: 173.975000 MHz
Avg: 100.00% of 2

Radio $td: None

Radio Device: BTS

Frequency

Ref Offset 31.8 dB.

10 dibgiamindswt Ref 39.0 dBm

Log
P2

19

Center Freq|

9.1

]
\

173.975000 MHz|

-1.00

1.0

210

Relaive Lini]

310

/ \

410

610

Center 174 MHz

Span 100 kHz

hsG

CF Step|
10.000 kHz|
Total Power Ref 3636 dBm 0.0125 MHz Auto Man|
Lower < Peak >
StartFreq StopFreq  ItegBW  dBm  ALIm(dB) Freq(Hz) dBm Freq (Hz) Freq Offset|
00Hz 5625 kHz 100.0 Hz 2015 (-16.21) -250.0 20.19 5000 A 0 Hz|
5625 kHz 12.50 kHz, 100.0 Hz -36.27 (-2.69) -1250k  -3587 1250k
12.50 kHz 5000 kHz 1000 Hz -3574 (-15.60) -1250k -3563 1295k
50.00 kHz 100.0 kHz 1000 Hz ()
99.90 kHz 100.0 kHz 1000 Hz
99.90 kHz 100.0kHz ~ 100.0 kHz
12.50 MHz 15.00 MHz ~ 1.000 MHz
12.50 MHz 15.00 MHz  1.000 MHz

Agilent Spectrum Analyzer - Spectrum Emission Mas!
S

1. ‘ - ‘

9.0 / \

RF S0Q  AC SENSEINT] ALIGNAUTO. 1PM Aug2g, 2023
[Center Freq 163.000000 MHz | Center Freq: 163.000000 MHz Radio Std: None quency
Trig: Free Run Avg: 100.00% of 2
PASS IFGainlow  HAtten: 26 dB Radio Device: BTS
Ref Offset 31.8 dB
10 diitiamnset Ref 39,0 dBmM
Log ‘ ]
= Center Freq|

163.000000 MHz|

-1.00

1.0

Relaive Lini]
210

310 ¥ \
410

510

Center 163 MHz Span 100 kHz

hse

CF Step)
10.000 kHz
Total Power Ref 3644 dBm 0.0125 MHz Auto Man|
Lower < Peak ->
StartFreq StopFreq  IntegBW  dBm  ALim{dB) Freq(Hz) dBm Freq (Hz) Freq Offset|
00 Hz 5625kHz  1000Hz 2029  (-16.15) 2500 2030 150.0 A 0 Hz|
5625 kHz 1250kHz  1000Hz  -36.36  (-286) 250k -36.05 1250k
12.50 kHz 5000kHz  1000Hz  -3550  (-15.46) 1320k 3598 1355k
50.00 kHz 1000kHz 1000 Hz ()
99.90 kHz. 1000kHz  100.0 Hz
99.90 kHz 1000kHz  100.0 kHz
1250 MHz  15.00 MHz  1.000 MHz
1250 MHz  15.00 MHz  1.000 MHz (-

S R s0% AC ALIGNAUTO ]04:24:56PM Aug 29, 2023
Center Freq 152.025000 MHz | Center Freq: 152.025000 MHz Radio Std: None Frequency
= Trig:Free Run Avg: 100.00% of 2
PASS | IFGaimLow  #Atten: 26 dB Radio Device: BTS
Ref Offset31.8 dB
10 dibigiavinion1 Ref 39.0 dBm
R ] o — I ]
B ‘ ‘ CenterFreq|
19 ) . 152.025000 MHz|
E
-1.00
-11.0
Retate L
-21.0
-31.0 14 Al
-41.0
-51.0 ‘
Center 152 MHz Span 100 kHz,
P CF Step)
10.000 kHz
Total Power Ref 36.37 dBm 01,0125 MHz Auto Man
Lower < Peak-> Upper
Start Freq StopFreq  Integ BW  dBm  ALim(dB) Freq(Hz) dBrn ALim(dB)  Freq (Hz) Freq Offset|
00 Hz 5625kHz  100.0Hz 2040  (-15.97) 5000 2025 (-16.13) 4000 A 0 He|
5,625 kHz 1250kHz  1000Hz  -3592 (235  -1250k 3570 (-2.14) 1250k
12.50 kHz 5000kHz  100.0Hz  -36.04 (1588) 1270k -3586 (-1570) 1405k
50.00 kHz 1000kHz ~ 100.0 Hz () (—)
99.90 kHz 1000kHz ~ 100.0 Hz ()
99.90 kHz 100.0kHz ~ 100.0 kHz () 1
1250MHz ~ 1500MHz  1.000 MHz ()
1250MHz 1500 MHz  1.000 MHz () - ()
= staus|
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150PS CQPSK Signal at 173.975MHz ALC

Agilent Spectrum Analyzer - Spectrum Emission Mask - PS-E - P25-COPSK

RL S R [S00 AC SENSEINT) ALGNAUTO  |04:27:36PM AUG29,2023 | |

Center Freq 173.975000 MHz | Center Freq: 173.675000 MHz Radio 5td: None Frequency
= Trig:Free Run Avg: 100.00% of 2

PASS IFGainiLow #Atten: 26 B Radio Device: BTS

Ref Offset 31.8 dB.
10 dibgiamindswt Ref 39.0 dBm
Log

.
19

CenterFreq|
173.975000 MHz|

9.1

-1.00

1.0 / \
210 / \

99.90 kHz 1000kHz ~ 100.0kHz
12.50 MHz 15.00 MHz ~ 1.000 MHz
12.50 MHz 15.00 MHz  1.000 MHz

-31.0
-41.0
-51.0 i
Center 174 MHz Span 100 kHz CF Step)
10.000 kHz
Total Power Ref 3748 dBndI00625 MHz Auto Man|
Lower < Peak -> Upper
StartFreq StopFreq  IntegBW  dBm  ALIm(dB) Freq(Hz) dBm  ALim(dB)  Freq(Hz) Freq Offset|
00Hz 3000kHz ~ 1000Hz 2212 (-1537) 4000 2216 (-15.32) 8500 & 0Hz
3.000 kz 4600kHz  1000Hz 2567  (648) 4600k 2583  (6.64) 4600 k
4600 kHz 50.00 kHz 1000 Hz 2473 (-021) -4850k -2537 (-085) 4600 k
50.00 kHz 100.0 kHz 1000 Hz () )
99.90 kHz 100.0 kHz 1000 Hz -)
)
)
)

(
(
(
(
(

nse STATUS

150PS CQPSK Signal at 163MHz ALC

Agilent Spectrum Analyzer - Spectrum Emission Mask - PS-E - P25-COPSK
500 AC

SEMSE:INT] ALIGN AUTO E
Center Freq 163.000000 MHz | CenterFreq: 163.000000 MHz requency
5= Trig:Free Run Avg: 100.00% of 2
PASS IFGainLow  FAtten:26 dB Radio Device: BTS
Ref Offset 31.8 dB
10 dBidisindon 1t Ref 39.0 dBm
Log
20 CenterFreq|
190 163000000 MHz
9.00
1.00
110 / \
210 i} T
-31.0
-41.0
-51.0 !
Center 163 MHz Span 100 kHz,
P CF Step
10.000 kHz|
Total Power Ref 37 82 dBi00625 MHz Auto Man|
Lower < Peak -» Upper
Start Freq StopFreq  ItegBW  dBm  ALim(dB) Freq(Hz) dBm  ALim(dB)  Freq(Hz) FreqOffset
0.0Hz 3000kHz  1000Hz 2216  (-1566)  -1.150k 2213  (-1570) 9500 A& 0 Hz|
3.000 kHz 4600kHz  1000Hz 2440  (555)  -4B00k 2552  (6.68) 4600 k
4.600 kHz S000kHz  1000Hz 2501  (075)  -4600k 2506  (0.81) 4650 k
50.00 kHz 1000kHz  100.0Hz () )
99.90 kHz 1000kHz  100.0Hz ( )
99.90 kHz 1000kHz ~ 100.0kHz ( )
1250MHz ~ 1500MHz  1.000 MHz ( )
1250MHz  1500MHz 1000 MHz ( - )
= status|

150PS CQPSK Signal at 152.025MHz ALC

Agilent Spectrum Analyzer - Spectrum Emission Mask - PS-E - P25-CQPSK

RF 506 AC SENSE:INT] ALIGN AUTO. D4:26:27PM Aug29,2023 | _ |
Center Freq 152.025000 MHz | Center Freq: 162.025000 MHz Radio Std: None quency
—= Trig: Free Run Avg: 100.00% of 2
PASS \FGaintLow  HAtten: 26 dB Radio Device: BTS
Ref Offset 318 dB

10 dégiywincont Ref 39,0 dBm

Log

B CenterFreq|
13 162025000 MHz
El

-1.00

110 / \
210 / \

1250 MHz 1500 MHz ~ 1.000 MHz
1250 MHz 1500 MHz  1.000 MHz

-31.0
-41.0
510 i
Center 152 MHz Span 100 kHz
P CF Step
10,000 kHz|
Total Power Ref 38,04 dBr0/00625 MHZ Auto Man|
Lower < Peak -» Upper
StartFreq StopFreq  IntegBW  dBm  ALim(dB) Freq(Hz) dBm  ALim(dB)  Freq(Hz) FreqOffset
0.0Hz 3000kHz  1000Hz 2236 (-1568) 1150k 2243  (-1561) 9500 & 0 Hz|
3.000 kHz 4600KHz ~ 1000Hz 2495  (632) 4600k 2483  (-6.20) 4600 k
4.600 kHz S000kHz ~ 1000Hz -2491  (091) 4600k 2524  (-124) 4600 k
50.00 kHz 1000kHz  100.0 Hz ) ()
99.90 kHz 1000kHz ~ 100.0 Hz )
99.90 kHz 1000kHz ~ 100.0kHz ) q
)
)

(
(
(
(
¢

nsc sTATUS
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150PS C4FM Signal at 173.975MHz ALC

Agilent Cpeclrum Analyzer Cpeclrum Emission Mask - PS-D - P25-C4FM

ALIGNAUTO  |04:27:35PM Aug s, 2023

RF 0 Q
Center Freq 173. 975000 MHz

IFGain:Low

PASS

= Trig:Free Run
#Atten: 26 dB

] Center Freq 173 975000 MHz
Avg: 100.00% of 2

Radio Std: None

Radio Device: BTS

Frequency

Ref Offset 31.8 dB

10 digiawingont Ref 39.0 dBm
g

Center Freq|
173.975000 MHz|

-1.00

110

210

Relative Lini]

310

410

510 I

Center 174 MHz

Span 100 kHz

CF Step|
10.000 kHz|

JAuto Man

Freq Offset|
0 Hz|

Total Power Ref 3758 dBm 0.0125 MHz
Lower < Peak->
Start Freq StopFreq  ItegBW  dBm  ALim(dB) Freq(Hz) dBm AL\m( ) Freq (Hz)
00Hz 5625kHz  1000Hz 2230 (-1527) 8500 2215 (-1543) 9000 A
5625 kHz 1250 kHz 1000Hz  -3453 (-290) -1240k 3471 (-2.35) 1250k
12.50 kHz 5000kHz ~ 1000Hz -34.89  (-1547) 1365k 3457 (-1514) 1250k
50.00 kHz 100.0kHz  100.0Hz () ()
99.90 kHz 100.0kHz 1000 Hz () ()
99.90 kHz 100.0kHz  100.0 kHz () () b
1250 MHz 1500 MHz  1.000 MHz () (—)
1250 MHz 1500 MHz  1.000 MHz () (=) =
use sTATUS

150PS C4FM Signal at 163MHz ALC

Agilent Spectrum Analyzer Cpeclrum Emission Mask - PS-D - P25-CAFM

AC

ALIGN AUTO

04:26:50PM Aug 25, 2023

[Center Freq 163.! 000000 MHz

SENSEIN
| CenterFreq: 163 000000 MHz

PASS IFGain:Low

Trig: Free Run
#Atten: 26 dB

Radio Std: None

Avg: 100.00% of 2

Radio Device: BTS

Frequency

Ref Offset31.8 dB

Log
290

10 dibktiavindon1 ReF 39.0 dBm

19.0

9.00

Center Freq|
163.000000 MHz

-1.00

110

210

Reletive Ll

310

410

510

Center 163 MHz

Span 100 kHz

Total Power Ref 37.79 dBm 0.0125 MHz
Lower < Peak ->

Start Freq StopFreq  IntegBW  dBm  aLim(dB) Freq(Hz dBm AL\m(dB) Frea (Hz)
0.0 Hz 5.625 kHz 100.0 Hz 2246 (-19.33) -1.000 k 2206 (-12.73) 600.0 &
5625 kHz 1250kHz  1000Hz 3606  (-3.92) 250k -3423  (-2.45) 1245k
12,50 kiz 5000kHz  1000Hz  -3476  (-1548) 1340k -3396  (-14.67) 1265k
50.00 kHz 100.0kHz  100.0 Hz ) ()
99.90 kHz 100.0kHz  100.0 Hz )
99.90 kHz 100.0kHz  100.0 kHz ) b
12.50 MHz 1500 MHz ~ 1.000 MHz )
12.50 MHz 1500 MHz  1.000 MHz )

CF Step,
10.000 kHz|

|Auto Man|

Freq Offset|
0 Hz

s

sTATUS

Agllenl cpectmmAnalyzer cpectmm Emission Mask - PS-D - P25-C4FM

150PS C4FM Signal at 152.025MHz ALC

ALIGNAUTO  |09:26:16 PM Aug 29, 2023

Frequency

SENSEINT] |
[enter Freq 152 025000 MHz | Center Freq: 152.025000 MHz Radio 5td: None
—~ Trig:Free Run Avg: 100.00% of 2
PASS \FGaindow  #Atten: 26 dB Radio Device: BTS
Ref Offset 31.8 dB
10 digismindont Ref 39.0 dBmM
Log T T
20 ‘ ‘ Center Freq|
190 152.025000 MHz|
9.00
-1.00
-11.0
Relatve Lin
-21.0
310 V V
-41.0
-51.0
Center 152 MHz Span 100 kHz
P CF Step
10.000 kHz|
Total Power Ref 38.12 dBm 0.0125 MHz Auto Man|
Lower < Peak-> Upper
Start Freq StopFreq  IntegBW  dBm  ALIm(dB) Freq (Hz) dBm  ALim(dB)  Freq(Hz) Freq Offset|
0.0Hz 5625kHz  1000Hz 2273  (-15.39) 9500 2343 (1470) 9500 & 0 Hz|
5.625 kHz 1250kHz  1000Hz  -3462  (280) 1250k 3442 (261) 12.50 k
1250 khz 5000kHz ~ 1000Hz -34.15 (-1523)  -1320k -3476  (-15.84) 13.60 k
50.00 kHz 1000kHz  100.0 Hz ) )
99.90 kHz 1000kHz  100.0 Hz (- )
99.90 kHz 100.0kHz 1000 kHz (- ) b
1250MHz  15.00MHz  1.000 MHz (- )
1250 MHz  15.00MHz  1.000 MHz ( )
= status|
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150PS HDQPSK Signal at 173.975MHz ALC

Agilent Spectrum Analyzer - Spectrum Emission Mask - PS-D - P25-HDQPSK
s

s

sTATUS

RF S0Q  AC ‘SENSE!INT| ALIGNAUTO  |04:27:47PMAUG29,2023 | _ |
[Center Freq 173.975000 MHz | Center Freq: 173.675000 MHz Radio Std: None quency
5= Trig: Free Run Avg: 100.00% of 2
PASS \FGain:Low  #Atten: 26 dB Radio Device: BTS
Ref Offset 31.8 dB
10 dBigiawindowt Ref 39.0 dBm
(R e E— I I
2 ‘ ‘ CenterFreq
1 i T 173975000 MHz|
E
-1.00
-11.0
L / Rotive Lt
-31.0
-41.0
-51.0 i
Center 174 MHz Span 100 kHz;
P CFStep
10.000 kHz|
Total Power Ref 3751 dBm 0.0125 MHz Auto Man
Lower < Peak-> Upper
Start Freq StopFreq  IntegBW  dBm ALim(dB)  Freq (Hz) dBm  ALIm(dB)  Freq(Hz) Freq Offset|
00Hz 5625kHz  1000Hz 2131  (-1621) 5000 2132 (-16.20) 5000 A 0 Hz|
5625 kHz 1250kHz  1000Hz  -3487  (245)  -1250k 3454 (212) 1250k
1250 kHz 50.00kHz ~ 1000Hz -3412 (-1463)  -1250k -3440  (-14.91) 1270k
50.00 kHz 1000kHz 1000 Hz (=) ()
99.90 kHz 1000kHz ~ 100.0Hz () ()
99.90 kHz 1000kHz  100.0 kHz ( ( b
1250MHz 1500 MHz  1.000 MHz ( (
1250 MHz 1500 MHz  1.000 MHz (- (- =

150PS HDQPSK Signal at 163MHz ALC

Agilent Spectrum Analyzer - Spectrum Emission Mask - PS-D - P25-HDQPSK.

RL 5 RF 508 AC

SENSE:INT| ALIGN AUTO 04:27:13PM Aug29,2023 || _ |
Center Freq 163.000000 MHz | Center Fre g: 163.000000 MHz Radio Std: None af y
Trig: Free Run Avg: 100.00% of 2
PASS \ \FGainiLow  #Atten: 26 dB Radio Device: BTS
Ref Offset 31.8 dB
10 dBLtianinionn Ref 39.0 dBm
Log T T
B ‘ ‘ CenterFreq|
120 G 163.000000 MHz|
9.
-1.00
-11.0
e 7 N ot Lind|
-31.0
-41.0
-51.0 i i
Center 163 MHz Span 100 kHz,
P CF Step|
10.000 kHz
Total Power Ref 37.86 dBm 0.0125 MHz Auto Man
Lower < Peak-> Upper
Start Freq StopFreq  Integ BW  dBm  ALim(dB) Freq(Hz) dBrn ALim(dB)  Freq (Hz) Freq Offset|
00 Hz 5625kHz  1000Hz 2118  (-1668)  -1050k 2123  (-16.63) 3500 A 0 Hz|
5,625 kiz 1250kHz  1000Hz  -3470  (-262)  -1250k -3412  (-3.14) 1235k
12.50 kHz 5000kHz ~ 1000Hz  -3460 (-1538)  -1345k -3465 (-1543) 1380k
50.00 khz 1000kHz ~ 100.0Hz () )
99.90 kHz 1000kHz ~ 100.0 Hz ¢ ()
99.90 kHz 100.0kHz ~ 100.0 kHz ( () 1
1250MHz  15.00MHz  1.000 MHz ( ()
1250MHz 1500 MHz  1.000 MHz ( - (=)
= starus|

Agilent Spectrum Analyzer - Spectrum Emission Mask - PS-D - P25-HDQPSK

RL S RF S0Q  AC
[Center Freq 152.025000 MHz

| | AUGNAUTO  |04:26:39PH Aug2g, 2023
| Center Freq: 152.025000 MHz

150PS HDQPSK Signal at 152.025MHz ALC

Radio Std: None Frequency
== Trig: Free Run Avg: 100.00% of 2
PASS \FGain:Low  #Atten: 26 dB Radio Device: BTS
Ref Offset 31.8 dB
10 d@iiaine1 Ref 39,0 dBm
Log ‘ ‘
20 ‘ ‘ CenterFreq
190 152025000 MHz|
9.00
-1.00
-11.0
etative Lin]
-21.0
-31.0 V \‘
-41.0
-51.0 }
Center 152 MHz Span 100 kHz
P CFStep
10.000 kHz|
Total Power Ref 38.14 dBm 0.0125 MHz Auto Man
Lower < Peak -» Upper
Start Freq StopFreq  IntegBW  dBm  ALim(dB) Freq (Hz) dBm  ALim(dB)  Freq(Hz) FreqOffset
0.0Hz 5625kHz  1000Hz 2177  (-1638) 5500 2185  (-16.29) 650.0 & 0 Hz|
5.625 kHz 1250kHz  1000Hz -3485  (-306)  -1250k -3383  (-240) 1245k
12.50 kHz 5000kHz ~ 1000Hz  -33.80 (-1480)  -1270k  -3404  (-15.14) 12.75k
50.00 KHz 1000kHz  100.0Hz () ()
99.90 kHz 100.0kHz ~ 100.0Hz ( ()
99.90 kHz 1000 kHz 1000 kHz ( ()
1250 MHz 1500 MHz  1.000 MHz ( ()
1250 MHz  15.00MHz  1.000 MHz (— ()
usa sTaTUS
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